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Summary of measurement results
No. Test Case Clause in FCC rules Verdict
: . 2.1046
1 RF Power Output and Effective Radiated Power PASS
22.913(a)(5)
2 Occupied Bandwidth 2.1049 PASS
3 Band Edge Compliance 2.1051/22.917(a) PASS
_ 22.913(d)/
4 Peak-to-Average Power Ratio PASS
9 KDB 971168 D01(5.7)
5 Frequency Stability 2.1055/22.355 PASS
6 Spurious Emissions at Antenna Terminals 2.1051/22.917(a) PASS
7 Radiates Spurious Emission 2.1053/22.917 (a) PASS
Date of Testing: November 17, 2021 ~ December 1, 2021
Date of Sample Received: November 9, 2021
Note: PASS: The EUT complies with the essential requirements in the standard.
FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by TA Technology (Shanghai) Co., Ltd.
based on interpretations and/or observations of test results. Measurement Uncertainties were not taken
into account and are published for informational purposes only.
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1. Test Laboratory

1.1. Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support

regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform measurement.

1.3. Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: http://www.ta-shanghai.com

E-mail: xukai@ta-shanghai.com
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2. General Description of Equipment under Test

2.1. Applicant and Manufacturer Information

Applicant Bluebird Inc.
Applicant address 3F, 115, Irwon-ro, Gangnam-gu, Seoul, Republic of Korea
Manufacturer Bluebird Inc.
Manufacturer address 3F, 115, Irwon-ro, Gangnam-gu, Seoul, Republic of Korea

2.2. General Information

EUT Description
Model CF550
IME! IMEI 1: 358671240002572
IMEI 2: 358671240002580
Hardware Version V1.0
Software Version 20211026_R1.00
Power Supply AC adapter
Antenna Type Coupling type (LDS)
Antenna Gain 2 dBi
Test Mode(s) GSM 850; WCDMA Band V; LTE Band 5/19/26;
(GSM/GPRS)GMSK, (EGPRS) GMSK/ 8PSK;
Test Modulation (WCDMA) BPSK, QPSK,16QAM;
(LTE) QPSK, 16QAM, 64QAM;
LTE Category 6
GSM 850: 32.00dBm
WCDMA Band V: 23.27 dBm
Maximum E.R.P. LTE Band 5
(LTE Band 19): 22.88 dBm
LTE Band 26: 21.73dBm
Rated Power Supply Voltage 3.85V
Operating Voltage Minimum: 3.4V Maximum: 4.33V
Operating Temperature Lowest: -20°C Highest: +50°C
Testing Temperature Lowest: -30°C Highest: +50°C
Band Tx (MHz) Rx (MHz)
Operating Frequency Range(s) GSM850 824 ~ 849 869 ~ 894
WCDMA Band V 824 ~ 849 869 ~ 894
TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 5 of 95
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LTE Band 5 824 ~ 849 869 ~ 894
LTE Band 19 830 ~ 845 875 ~ 890
LTE Band 26 824 ~ 849 869 ~ 894
EUT Accessory
Manufacturer: Kuantech (Beihai) Co., Ltd.
Adapter
Model: KSA29B0500200D5
Manufacturer: Ningbo Veken Battery Co.,Ltd.
Battery
Model: BAT-435001B
Manufacturer: GAC
USB Cable Model: GAC-BBD20-002
100cm Cable, Shielded
Note: 1. The EUT is sent from the applicant to TA and the information of the EUT is declared by the
applicant.

TA Technology (Shanghai) Co., Ltd.
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:
FCC CFR 47 Part 22H (2020)

FCC CFRA47 Part 2 (2020)

Reference standard:
ANSI C63.26 (2015)

KDB 971168 D01 Power Meas License Digital Systems v03r01
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4. Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (Z axis, vertical polarization) and

the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.
The following testing in GSM/WCDMAV/LTE is set based on the maximum RF Output Power.

Test modes are chosen to be reported as the worst case configuration below:

Modes/Modulation
Test items
GSM 850 WCDMA Band V
GSM RMC
RF Power Output and Effective Radiated power GPRS HSDPA/HSUPA
EGPRS /HSPA+
GSM
Occupied Bandwidth GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Band Edge Compliance GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Peak-to-Average Power Ratio GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Frequency Stability GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
Spurious Emissions at Antenna Terminals GSM RMC
Radiates Spurious Emission GSM RMC
TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 8 of 95
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According to TCB workshop October, 2014 RF Exposure Prcedures Update (Overlappong LTE

Bands):

a) LTE Band 19 (Frequency range 830-890 MHz) is covered by LTE Band 5 (Frequency range:

824-894 MHz) due to similar frequency range, same maximum tune up limit and same channel

bandwidth.

Test modes are chosen as the worst case configuration below for LTE Band 5/26

Test
Bandwidth (MHz) Modulation RB
. Channel
Test items Modes 16QAM/
14| 3 5 | 10 | 15 PSK 50% |[100% | L | M | H
Q 64QAM % %
RF LTE
power > lolololo 0 o o | olo|lo]o
output and (LTE19)
Effective
Radiated LTE 26 oOj]oO0|]O|0O0]|O 0] 0] O O O|O0|O
power
_ LTE5 o
Occupied (LTE19)
Bandwidth
LTE 26 (0]
LTE 5 o
Band Edge (LTE19)
Compliance
LTE 26 (0]
Peak-to-Aver LTE 5 0
age Power (LTE19)
Ratio LTE 26 (0]
LTE 5 o
Frequency (LTE19)
Stability
LTE 26 (0]
Spurious LTE S o
Emissions at | (LTE19)
Antenna
, LTE 26 (0]
Terminals
Radiates LTE 5 0
Spurious (LTE19)
Emission LTE 26 (0]
Note 1. The mark “O” means that this configuration is chosen for testing.

2. The mark “-” means that this configuration is not testing.

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5. Test Case Results

5.1. RF Power Output and Effective Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBi)
where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB).

Test Setup

RF cable
EUT Base station Simulator

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 22.913(a)(5) specifies that "Mobile/portable stations are limited to 7 watts ERP”.
Limit <7W (38.45dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.4 dB for RF power output, k=2, U= 1.19 dB for ERP.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 10 of 95
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Test Results

Maximum Output Power

ERP (dBm
(dBm) (dBm)
GSM 850 Channel | Channel | Channel | Channel | Channel | Channel
128 190 251 128 190 251

824.2 836.6 848.8 824.2 836.6 848.8
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)

GSM(GMSK) | Results | 32.09 32.15 32.13 31.94 32.00 31.98
1TXslot | 32.10 32.11 32.12 31.95 31.96 31.97
GPRS 2TXslots | 31.40 31.41 31.46 31.25 31.26 31.31
(GMSK) 3TXslots | 29.67 29.74 29.78 29.52 29.59 29.63
4TXslots | 28.45 28.57 28.62 28.30 28.42 28.47
1TXslot | 24.97 25.02 25.13 24.82 24.87 24.98
2TXslots | 24.15 2417 24.25 24.00 24.02 24.10

EGPRS
3TXslots 22.23 22.35 22.47 22.08 22.20 22.32
4TXslots 21.32 21.38 21.43 21.17 21.23 21.28
Maximum Output Power (dBm) ERP (dBm)
Channel | Channel | Channel | Channel | Channel | Channel
WCDMA Band V 4132 4183 4233 4132 4183 4233

826.4 836.6 846.6 826.4 836.6 846.6
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)

RMC 21.93 21.92 21.83 21.78 21.77 21.68
Sub-Test1 | 21.39 21.34 21.24 21.19 21.12 23.27
Sub-Test2 | 21.38 21.36 21.23 21.21 21.09 23.24
Sub-Test3 | 20.85 20.86 20.7 20.71 20.61 22.76
Sub-Test4 | 20.86 20.87 20.71 20.72 20.59 22.74
Sub-Test1| 21.35 21.33 21.2 21.18 21.07 23.22
Sub-Test2 | 20.34 20.31 20.19 20.16 20.06 22.21
HSUPA Sub-Test3 | 20.81 20.79 20.66 20.64 20.55 22.70
Sub-Test4 | 20.27 20.28 20.12 20.13 20.03 22.18
Sub -Test5 | 21.28 21.26 21.13 21.11 21.01 23.16
HSPA+ 16QAM 20.82 20.83 20.67 20.68 20.58 22.73

HSDPA

TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 11 of 95
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Bandwidth UL _ RB : Power ERP :
Band (MHz) Channel RB Size Position Modulation (dBm) (dBm) Verdict
1.4 20407 1 #0 QPSK 22.85 22.70 PASS
1.4 20407 1 #Mid QPSK 22.96 22.81 PASS
14 20407 1 #Max QPSK 22.86 22.71 PASS
14 20407 3 #0 QPSK 22.93 22.78 PASS
14 20407 3 #Mid QPSK 22.86 22.71 PASS
14 20407 3 #Max QPSK 22.84 22.69 PASS
14 20407 6 #0 QPSK 21.88 21.73 PASS
14 20407 1 #0 QAM16 21.88 21.73 PASS
14 20407 1 #Mid QAM16 22.08 21.93 PASS
14 20407 1 #Max QAM16 21.83 21.68 PASS
14 20407 3 #0 QAM16 22.01 21.86 PASS
1.4 20407 3 #Mid QAM16 22.00 21.85 PASS
1.4 20407 3 #Max QAM16 22.00 21.85 PASS
1.4 20407 6 #0 QAM16 20.88 20.73 PASS
14 20525 1 #0 QPSK 22.69 22.54 PASS
14 20525 1 #Mid QPSK 22.87 22.72 PASS
14 20525 1 #Max QPSK 22.69 22.54 PASS
14 20525 3 #0 QPSK 22.79 22.64 PASS
14 20525 3 #Mid QPSK 22.76 22.61 PASS
LTE Band 1.4 20525 3 #Max QPSK 22.75 22.60 PASS
5 14 20525 6 #0 QPSK 21.74 21.59 PASS
14 20525 1 #0 QAM16 21.86 21.71 PASS
14 20525 1 #Mid QAM16 22.10 21.95 PASS
1.4 20525 1 #Max QAM16 21.88 21.73 PASS
1.4 20525 3 #0 QAM16 21.77 21.62 PASS
1.4 20525 3 #Mid QAM16 21.75 21.60 PASS
14 20525 3 #Max QAM16 21.82 21.67 PASS
14 20525 6 #0 QAM16 20.74 20.59 PASS
14 20643 1 #0 QPSK 22.64 22.49 PASS
14 20643 1 #Mid QPSK 22.76 22.61 PASS
14 20643 1 #Max QPSK 22.66 22.51 PASS
14 20643 3 #0 QPSK 22.72 22.57 PASS
14 20643 3 #Mid QPSK 22.72 22.57 PASS
14 20643 3 #Max QPSK 22.64 22.49 PASS
14 20643 6 #0 QPSK 21.63 21.48 PASS
1.4 20643 1 #0 QAM16 21.53 21.38 PASS
1.4 20643 1 #Mid QAM16 21.65 21.50 PASS
1.4 20643 1 #Max QAM16 21.53 21.38 PASS
14 20643 3 #0 QAM16 21.63 21.48 PASS
14 20643 3 #Mid QAM16 21.63 21.48 PASS
TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 12 of 95
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1.4 20643 3 #Max QAM16 21.64 21.49 PASS
1.4 20643 6 #0 QAM16 20.67 20.52 PASS
3 20415 1 #0 QPSK 22.87 22.72 PASS
3 20415 1 #Mid QPSK 22.95 22.80 PASS
3 20415 1 #Max QPSK 22.90 22.75 PASS
3 20415 8 #0 QPSK 21.84 21.69 PASS
3 20415 8 #Mid QPSK 21.84 21.69 PASS
3 20415 8 #Max QPSK 21.84 21.69 PASS
3 20415 15 #0 QPSK 21.83 21.68 PASS
3 20415 1 #0 QAM16 21.74 21.59 PASS
3 20415 1 #Mid QAM16 21.82 21.67 PASS
3 20415 1 #Max QAM16 21.77 21.62 PASS
3 20415 8 #0 QAM16 20.87 20.72 PASS
3 20415 8 #Mid QAM16 20.89 20.74 PASS
3 20415 8 #Max QAM16 20.89 20.74 PASS
3 20415 15 #0 QAM16 20.89 20.74 PASS
3 20525 1 #0 QPSK 22.81 22.66 PASS
3 20525 1 #Mid QPSK 22.73 22.58 PASS
3 20525 1 #Max QPSK 22.74 22.59 PASS
3 20525 8 #0 QPSK 21.74 21.59 PASS
3 20525 8 #Mid QPSK 21.75 21.60 PASS
3 20525 8 #Max QPSK 21.76 21.61 PASS
3 20525 15 #0 QPSK 21.78 21.63 PASS
3 20525 1 #0 QAM16 22.10 21.95 PASS
3 20525 1 #Mid QAM16 22.03 21.88 PASS
3 20525 1 #Max QAM16 22.03 21.88 PASS
3 20525 8 #0 QAM16 20.84 20.69 PASS
3 20525 8 #Mid QAM16 20.85 20.70 PASS
3 20525 8 #Max QAM16 20.83 20.68 PASS
3 20525 15 #0 QAM16 20.73 20.58 PASS
3 20635 1 #0 QPSK 22.71 22.56 PASS
3 20635 1 #Mid QPSK 22.68 22.53 PASS
3 20635 1 #Max QPSK 22.67 22.52 PASS
3 20635 8 #0 QPSK 21.73 21.58 PASS
3 20635 8 #Mid QPSK 21.72 21.57 PASS
3 20635 8 #Max QPSK 21.70 21.55 PASS
3 20635 15 #0 QPSK 21.65 21.50 PASS
3 20635 1 #0 QAM16 21.87 21.72 PASS
3 20635 1 #Mid QAM16 21.86 21.71 PASS
3 20635 1 #Max QAM16 21.82 21.67 PASS
3 20635 8 #0 QAM16 20.77 20.62 PASS
3 20635 8 #Mid QAM16 20.76 20.61 PASS
3 20635 8 #Max QAM16 20.69 20.54 PASS
TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 13 of 95
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3 20635 15 #0 QAM16 20.65 20.50 PASS
5 20425 1 #0 QPSK 22.79 22.64 PASS
5 20425 1 #Mid QPSK 22.93 22.78 PASS
5 20425 1 #Max QPSK 22.72 22.57 PASS
5 20425 12 #0 QPSK 21.82 21.67 PASS
5 20425 12 #Mid QPSK 21.79 21.64 PASS
5 20425 12 #Max QPSK 21.82 21.67 PASS
5 20425 25 #0 QPSK 21.80 21.65 PASS
5 20425 1 #0 QAM16 22.02 21.87 PASS
5 20425 1 #Mid QAM16 22.13 21.98 PASS
5 20425 1 #Max QAM16 22.02 21.87 PASS
5 20425 12 #0 QAM16 20.77 20.62 PASS
5 20425 12 #Mid QAM16 20.85 20.70 PASS
5 20425 12 #Max QAM16 20.80 20.65 PASS
5 20425 25 #0 QAM16 20.90 20.75 PASS
5 20525 1 #0 QPSK 22.69 22.54 PASS
5 20525 1 #Mid QPSK 22.81 22.66 PASS
5 20525 1 #Max QPSK 22.69 22.54 PASS
5 20525 12 #0 QPSK 21.81 21.66 PASS
5 20525 12 #Mid QPSK 21.83 21.68 PASS
5 20525 12 #Max QPSK 21.81 21.66 PASS
5 20525 25 #0 QPSK 21.82 21.67 PASS
5 20525 1 #0 QAM16 21.94 21.79 PASS
5 20525 1 #Mid QAM16 22.01 21.86 PASS
5 20525 1 #Max QAM16 21.85 21.70 PASS
5 20525 12 #0 QAM16 20.75 20.60 PASS
5 20525 12 #Mid QAM16 20.78 20.63 PASS
5 20525 12 #Max QAM16 20.72 20.57 PASS
5 20525 25 #0 QAM16 20.85 20.70 PASS
5 20625 1 #0 QPSK 22.56 22.41 PASS
5 20625 1 #Mid QPSK 22.69 22.54 PASS
5 20625 1 #Max QPSK 22.52 22.37 PASS
5 20625 12 #0 QPSK 21.77 21.62 PASS
5 20625 12 #Mid QPSK 21.76 21.61 PASS
5 20625 12 #Max QPSK 21.62 21.47 PASS
5 20625 25 #0 QPSK 21.71 21.56 PASS
5 20625 1 #0 QAM16 21.90 21.75 PASS
5 20625 1 #Mid QAM16 22.03 21.88 PASS
5 20625 1 #Max QAM16 21.79 21.64 PASS
5 20625 12 #0 QAM16 20.80 20.65 PASS
5 20625 12 #Mid QAM16 20.81 20.66 PASS
5 20625 12 #Max QAM16 20.71 20.56 PASS
5 20625 25 #0 QAM16 20.78 20.63 PASS

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-001R
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

Page 14 of 95




(A&

~_/ RF Test Report Report No.: R2111A0957-R1
10 20450 1 #0 QPSK 22.84 22.69 PASS
10 20450 1 #Mid QPSK 22.95 22.80 PASS
10 20450 1 #Max QPSK 22.73 22.58 PASS
10 20450 25 #0 QPSK 21.84 21.69 PASS
10 20450 25 #Mid QPSK 21.83 21.68 PASS
10 20450 25 #Max QPSK 21.75 21.60 PASS
10 20450 50 #0 QPSK 21.80 21.65 PASS
10 20450 1 #0 QAM16 22.16 22.01 PASS
10 20450 1 #Mid QAM16 22.21 22.06 PASS
10 20450 1 #Max QAM16 22.02 21.87 PASS
10 20450 25 #0 QAM16 20.98 20.83 PASS
10 20450 25 #Mid QAM16 20.97 20.82 PASS
10 20450 25 #Max QAM16 20.89 20.74 PASS
10 20450 50 #0 QAM16 20.87 20.72 PASS
10 20525 1 #0 QPSK 22.81 22.66 PASS
10 20525 1 #Mid QPSK 23.03 22.88 PASS
10 20525 1 #Max QPSK 22.69 22.54 PASS
10 20525 25 #0 QPSK 21.86 21.71 PASS
10 20525 25 #Mid QPSK 21.87 21.72 PASS
10 20525 25 #Max QPSK 21.80 21.65 PASS
10 20525 50 #0 QPSK 21.84 21.69 PASS
10 20525 1 #0 QAM16 21.98 21.83 PASS
10 20525 1 #Mid QAM16 22.07 21.92 PASS
10 20525 1 #Max QAM16 21.91 21.76 PASS
10 20525 25 #0 QAM16 20.95 20.80 PASS
10 20525 25 #Mid QAM16 20.96 20.81 PASS
10 20525 25 #Max QAM16 20.88 20.73 PASS
10 20525 50 #0 QAM16 20.88 20.73 PASS
10 20600 1 #0 QPSK 22.81 22.66 PASS
10 20600 1 #Mid QPSK 22.90 22.75 PASS
10 20600 1 #Max QPSK 22.68 22.53 PASS
10 20600 25 #0 QPSK 21.78 21.63 PASS
10 20600 25 #Mid QPSK 21.79 21.64 PASS
10 20600 25 #Max QPSK 21.67 21.52 PASS
10 20600 50 #0 QPSK 21.75 21.60 PASS
10 20600 1 #0 QAM16 21.65 21.50 PASS
10 20600 1 #Mid QAM16 21.80 21.65 PASS
10 20600 1 #Max QAM16 21.53 21.38 PASS
10 20600 25 #0 QAM16 20.85 20.70 PASS
10 20600 25 #Mid QAM16 20.85 20.70 PASS
10 20600 25 #Max QAM16 20.75 20.60 PASS
10 20600 50 #0 QAM16 20.86 20.71 PASS
1.4 20407 1 #0 QAM64 21.36 21.21 PASS
TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 15 of 95

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(A&

~_/ RF Test Report Report No.: R2111A0957-R1
1.4 20407 1 #Mid QAMG64 21.60 21.45 PASS
1.4 20407 1 #Max QAMG64 21.40 21.25 PASS
1.4 20407 3 #0 QAM64 21.56 21.41 PASS
1.4 20407 3 #Mid QAM64 21.55 21.40 PASS
1.4 20407 3 #Max QAM64 21.57 21.42 PASS
1.4 20407 6 #0 QAM64 20.37 20.22 PASS
1.4 20525 1 #0 QAM64 21.42 21.27 PASS
14 20525 1 #Mid QAM64 21.65 21.50 PASS
1.4 20525 1 #Max QAM64 21.41 21.26 PASS
14 20525 3 #0 QAM64 21.33 21.18 PASS
14 20525 3 #Mid QAM64 21.34 21.19 PASS
14 20525 3 #Max QAM64 21.31 21.16 PASS
1.4 20525 6 #0 QAM64 20.29 20.14 PASS
1.4 20643 1 #0 QAMG64 21.04 20.89 PASS
1.4 20643 1 #Mid QAMG64 21.22 21.07 PASS
1.4 20643 1 #Max QAM64 21.05 20.90 PASS
1.4 20643 3 #0 QAM64 21.16 21.01 PASS
1.4 20643 3 #Mid QAM64 21.19 21.04 PASS
1.4 20643 3 #Max QAM64 21.17 21.02 PASS
1.4 20643 6 #0 QAM64 20.26 20.11 PASS
3 20415 1 #0 QAM64 21.73 21.58 PASS
3 20415 1 #Mid QAM64 21.66 21.51 PASS
3 20415 1 #Max QAM64 21.61 21.46 PASS
3 20415 8 #0 QAM64 20.38 20.23 PASS
3 20415 8 #Mid QAMG64 20.41 20.26 PASS
3 20415 8 #Max QAM64 20.43 20.28 PASS
3 20415 15 #0 QAM64 20.30 20.15 PASS
3 20525 1 #0 QAM64 21.53 21.38 PASS
3 20525 1 #Mid QAM64 21.50 21.35 PASS
3 20525 1 #Max QAM64 21.45 21.30 PASS
3 20525 8 #0 QAM64 20.32 2017 PASS
3 20525 8 #Mid QAM64 20.36 20.21 PASS
3 20525 8 #Max QAM64 20.38 20.23 PASS
3 20525 15 #0 QAM64 20.31 20.16 PASS
3 20635 1 #0 QAM64 21.10 20.95 PASS
3 20635 1 #Mid QAM64 2112 20.97 PASS
3 20635 1 #Max QAM64 21.12 20.97 PASS
3 20635 8 #0 QAM64 20.28 20.13 PASS
3 20635 8 #Mid QAM64 20.29 20.14 PASS
3 20635 8 #Max QAM64 20.24 20.09 PASS
3 20635 15 #0 QAM64 20.29 20.14 PASS
5 20425 1 #0 QAM64 21.58 21.43 PASS
5 20425 1 #Mid QAM64 21.65 21.50 PASS
TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 16 of 95

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(A&

~_/ RF Test Report Report No.: R2111A0957-R1
5 20425 1 #Max QAMG64 21.54 21.39 PASS
5 20425 12 #0 QAMG64 20.31 20.16 PASS
5 20425 12 #Mid QAMG64 20.34 20.19 PASS
5 20425 12 #Max QAMG64 20.43 20.28 PASS
5 20425 25 #0 QAMG64 20.41 20.26 PASS
5 20525 1 #0 QAMG64 21.49 21.34 PASS
5 20525 1 #Mid QAM64 21.63 21.48 PASS
5 20525 1 #Max QAM64 21.51 21.36 PASS
5 20525 12 #0 QAM64 20.28 20.13 PASS
5 20525 12 #Mid QAM64 20.28 20.13 PASS
5 20525 12 #Max QAM64 20.29 20.14 PASS
5 20525 25 #0 QAM64 20.44 20.29 PASS
5 20625 1 #0 QAM64 21.37 21.22 PASS
5 20625 1 #Mid QAMG64 21.48 21.33 PASS
5 20625 1 #Max QAMG64 21.28 2113 PASS
5 20625 12 #0 QAMG64 20.25 20.10 PASS
5 20625 12 #Mid QAMG64 20.27 20.12 PASS
5 20625 12 #Max QAMG64 20.14 19.99 PASS
5 20625 25 #0 QAM64 20.27 20.12 PASS
10 20450 1 #0 QAM64 21.68 21.53 PASS
10 20450 1 #Mid QAM64 21.82 21.67 PASS
10 20450 1 #Max QAM64 21.55 21.40 PASS
10 20450 25 #0 QAM64 20.50 20.35 PASS
10 20450 25 #Mid QAM64 20.52 20.37 PASS
10 20450 25 #Max QAMG64 20.43 20.28 PASS
10 20450 50 #0 QAMG64 20.41 20.26 PASS
10 20525 1 #0 QAM64 21.52 21.37 PASS
10 20525 1 #Mid QAMG64 21.64 21.49 PASS
10 20525 1 #Max QAMG64 21.44 21.29 PASS
10 20525 25 #0 QAMG64 20.51 20.36 PASS
10 20525 25 #Mid QAMG64 20.49 20.34 PASS
10 20525 25 #Max QAM64 20.42 20.27 PASS
10 20525 50 #0 QAM64 20.45 20.30 PASS
10 20600 1 #0 QAM64 21.17 21.02 PASS
10 20600 1 #Mid QAM64 21.28 21.13 PASS
10 20600 1 #Max QAM64 21.05 20.90 PASS
10 20600 25 #0 QAMG64 20.39 20.24 PASS
10 20600 25 #Mid QAM64 20.37 20.22 PASS
10 20600 25 #Max QAMG64 20.29 20.14 PASS
10 20600 50 #0 QAMG64 20.39 20.24 PASS
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Bang | onawidth] UL cesize | B | Modulation | Lo | ERP O erdict
(MHz) Channel Position (dBm) (dBm)

1.4 26797 1 #0 QPSK 22.67 22.52 PASS
1.4 26797 1 #Mid QPSK 22.84 22.69 PASS
14 26797 1 #Max QPSK 22.70 22.55 PASS
14 26797 3 #0 QPSK 22.76 22.61 PASS
14 26797 3 #Mid QPSK 22.75 22.60 PASS
14 26797 3 #Max QPSK 22.70 22.55 PASS
14 26797 6 #0 QPSK 21.67 21.52 PASS
14 26797 1 #0 QAM16 21.60 21.45 PASS
14 26797 1 #Mid QAM16 21.65 21.50 PASS
14 26797 1 #Max QAM16 21.57 21.42 PASS
14 26797 3 #0 QAM16 21.69 21.54 PASS
14 26797 3 #Mid QAM16 21.69 21.54 PASS
1.4 26797 3 #Max QAM16 21.66 21.51 PASS
1.4 26797 6 #0 QAM16 20.72 20.57 PASS
14 26915 1 #0 QPSK 22.64 22.49 PASS
14 26915 1 #Mid QPSK 22.84 22.69 PASS
14 26915 1 #Max QPSK 22.64 22.49 PASS
14 26915 3 #0 QPSK 22.66 22.51 PASS
14 26915 3 #Mid QPSK 22.67 22.52 PASS
14 26915 3 #Max QPSK 22.64 22.49 PASS
BaLn-I(-jEZG 14 26915 6 #0 QPSK 21.58 21.43 PASS
14 26915 1 #0 QAM16 21.61 21.46 PASS
1.4 26915 1 #Mid QAM16 21.85 21.70 PASS
1.4 26915 1 #Max QAM16 21.63 21.48 PASS
1.4 26915 3 #0 QAM16 21.80 21.65 PASS
14 26915 3 #Mid QAM16 21.78 21.63 PASS
1.4 26915 3 #Max QAM16 21.83 21.68 PASS
14 26915 6 #0 QAM16 20.68 20.53 PASS
14 27033 1 #0 QPSK 22.50 22.35 PASS
14 27033 1 #Mid QPSK 22.69 22.54 PASS
14 27033 1 #Max QPSK 22.46 22.31 PASS
14 27033 3 #0 QPSK 22.56 22.41 PASS
14 27033 3 #Mid QPSK 22.55 22.40 PASS
14 27033 3 #Max QPSK 22.53 22.38 PASS
14 27033 6 #0 QPSK 21.54 21.39 PASS
1.4 27033 1 #0 QAM16 21.68 21.53 PASS
14 27033 1 #Mid QAM16 21.89 21.74 PASS
1.4 27033 1 #Max QAM16 21.69 21.54 PASS
14 27033 3 #0 QAM16 21.58 21.43 PASS
14 27033 3 #Mid QAM16 21.58 21.43 PASS
14 27033 3 #Max QAM16 21.60 21.45 PASS
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14 27033 6 #0 QAM16 20.58 20.43 PASS
3 26805 1 #0 QPSK 22.70 22.55 PASS
3 26805 1 #Mid QPSK 22.72 22.57 PASS
3 26805 1 #Max QPSK 22.73 22.58 PASS
3 26805 8 #0 QPSK 21.67 21.52 PASS
3 26805 8 #Mid QPSK 21.66 21.51 PASS
3 26805 8 #Max QPSK 21.75 21.60 PASS
3 26805 15 #0 QPSK 21.67 21.52 PASS
3 26805 1 #0 QAM16 21.95 21.80 PASS
3 26805 1 #Mid QAM16 21.86 21.71 PASS
3 26805 1 #Max QAM16 21.87 21.72 PASS
3 26805 8 #0 QAM16 20.72 20.57 PASS
3 26805 8 #Mid QAM16 20.69 20.54 PASS
3 26805 8 #Max QAM16 20.73 20.58 PASS
3 26805 15 #0 QAM16 20.64 20.49 PASS
3 26915 1 #0 QPSK 22.70 22.55 PASS
3 26915 1 #Mid QPSK 22.70 22.55 PASS
3 26915 1 #Max QPSK 22.65 22.50 PASS
3 26915 8 #0 QPSK 21.63 21.48 PASS
3 26915 8 #Mid QPSK 21.63 21.48 PASS
3 26915 8 #Max QPSK 21.65 21.50 PASS
3 26915 15 #0 QPSK 21.63 21.48 PASS
3 26915 1 #0 QAM16 21.55 21.40 PASS
3 26915 1 #Mid QAM16 21.59 21.44 PASS
3 26915 1 #Max QAM16 21.58 21.43 PASS
3 26915 8 #0 QAM16 20.67 20.52 PASS
3 26915 8 #Mid QAM16 20.67 20.52 PASS
3 26915 8 #Max QAM16 20.67 20.52 PASS
3 26915 15 #0 QAM16 20.69 20.54 PASS
3 27025 1 #0 QPSK 22.59 22.44 PASS
3 27025 1 #Mid QPSK 22.58 22.43 PASS
3 27025 1 #Max QPSK 22.54 22.39 PASS
3 27025 8 #0 QPSK 21.58 21.43 PASS
3 27025 8 #Mid QPSK 21.56 21.41 PASS
3 27025 8 #Max QPSK 21.56 21.41 PASS
3 27025 15 #0 QPSK 21.54 21.39 PASS
3 27025 1 #0 QAM16 21.85 21.70 PASS
3 27025 1 #Mid QAM16 21.87 21.72 PASS
3 27025 1 #Max QAM16 21.84 21.69 PASS
3 27025 8 #0 QAM16 20.64 20.49 PASS
3 27025 8 #Mid QAM16 20.61 20.46 PASS
3 27025 8 #Max QAM16 20.60 20.45 PASS
3 27025 15 #0 QAM16 20.63 20.48 PASS
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5 26815 1 #0 QPSK 22.59 22.44 PASS
5 26815 1 #Mid QPSK 22.70 22.55 PASS
5 26815 1 #Max QPSK 22.56 22.41 PASS
5 26815 12 #0 QPSK 21.65 21.50 PASS
5 26815 12 #Mid QPSK 21.64 21.49 PASS
5 26815 12 #Max QPSK 21.72 21.57 PASS
5 26815 25 #0 QPSK 21.67 21.52 PASS
5 26815 1 #0 QAM16 21.90 21.75 PASS
5 26815 1 #Mid QAM16 21.97 21.82 PASS
5 26815 1 #Max QAM16 21.84 21.69 PASS
5 26815 12 #0 QAM16 20.72 20.57 PASS
5 26815 12 #Mid QAM16 20.67 20.52 PASS
5 26815 12 #Max QAM16 20.73 20.58 PASS
5 26815 25 #0 QAM16 20.75 20.60 PASS
5 26915 1 #0 QPSK 22.58 22.43 PASS
5 26915 1 #Mid QPSK 22.64 22.49 PASS
5 26915 1 #Max QPSK 22.52 22.37 PASS
5 26915 12 #0 QPSK 21.65 21.50 PASS
5 26915 12 #Mid QPSK 21.66 21.51 PASS
5 26915 12 #Max QPSK 21.61 21.46 PASS
5 26915 25 #0 QPSK 21.70 21.55 PASS
5 26915 1 #0 QAM16 21.86 21.71 PASS
5 26915 1 #Mid QAM16 21.96 21.81 PASS
5 26915 1 #Max QAM16 21.81 21.66 PASS
5 26915 12 #0 QAM16 20.63 20.48 PASS
5 26915 12 #Mid QAM16 20.60 20.45 PASS
5 26915 12 #Max QAM16 20.58 20.43 PASS
5 26915 25 #0 QAM16 20.72 20.57 PASS
5 27015 1 #0 QPSK 22.47 22.32 PASS
5 27015 1 #Mid QPSK 22.62 22.47 PASS
5 27015 1 #Max QPSK 22.47 22.32 PASS
5 27015 12 #0 QPSK 21.64 21.49 PASS
5 27015 12 #Mid QPSK 21.60 21.45 PASS
5 27015 12 #Max QPSK 21.54 21.39 PASS
5 27015 25 #0 QPSK 21.61 21.46 PASS
5 27015 1 #0 QAM16 21.70 21.55 PASS
5 27015 1 #Mid QAM16 21.78 21.63 PASS
5 27015 1 #Max QAM16 21.67 21.52 PASS
5 27015 12 #0 QAM16 20.60 20.45 PASS
5 27015 12 #Mid QAM16 20.59 20.44 PASS
5 27015 12 #Max QAM16 20.49 20.34 PASS
5 27015 25 #0 QAM16 20.64 20.49 PASS
10 26840 1 #0 QPSK 22.78 22.63 PASS
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10 26840 1 #Mid QPSK 22.85 22.70 PASS
10 26840 1 #Max QPSK 22.66 22.51 PASS
10 26840 25 #0 QPSK 21.78 21.63 PASS
10 26840 25 #Mid QPSK 21.78 21.63 PASS
10 26840 25 #Max QPSK 21.66 21.51 PASS
10 26840 50 #0 QPSK 21.67 21.52 PASS
10 26840 1 #0 QAM16 21.93 21.78 PASS
10 26840 1 #Mid QAM16 21.97 21.82 PASS
10 26840 1 #Max QAM16 21.78 21.63 PASS
10 26840 25 #0 QAM16 20.83 20.68 PASS
10 26840 25 #Mid QAM16 20.82 20.67 PASS
10 26840 25 #Max QAM16 20.68 20.53 PASS
10 26840 50 #0 QAM16 20.68 20.53 PASS
10 26915 1 #0 QPSK 22.75 22.60 PASS
10 26915 1 #Mid QPSK 22.83 22.68 PASS
10 26915 1 #Max QPSK 22.64 22.49 PASS
10 26915 25 #0 QPSK 21.79 21.64 PASS
10 26915 25 #Mid QPSK 21.78 21.63 PASS
10 26915 25 #Max QPSK 21.66 21.51 PASS
10 26915 50 #0 QPSK 21.74 21.59 PASS
10 26915 1 #0 QAM16 21.60 21.45 PASS
10 26915 1 #Mid QAM16 21.73 21.58 PASS
10 26915 1 #Max QAM16 21.51 21.36 PASS
10 26915 25 #0 QAM16 20.84 20.69 PASS
10 26915 25 #Mid QAM16 20.84 20.69 PASS
10 26915 25 #Max QAM16 20.70 20.55 PASS
10 26915 50 #0 QAM16 20.81 20.66 PASS
10 26990 1 #0 QPSK 22.58 22.43 PASS
10 26990 1 #Mid QPSK 22.71 22.56 PASS
10 26990 1 #Max QPSK 22.53 22.38 PASS
10 26990 25 #0 QPSK 21.68 21.53 PASS
10 26990 25 #Mid QPSK 21.69 21.54 PASS
10 26990 25 #Max QPSK 21.55 21.40 PASS
10 26990 50 #0 QPSK 21.64 21.49 PASS
10 26990 1 #0 QAM16 21.92 21.77 PASS
10 26990 1 #Mid QAM16 22.03 21.88 PASS
10 26990 1 #Max QAM16 21.83 21.68 PASS
10 26990 25 #0 QAM16 20.82 20.67 PASS
10 26990 25 #Mid QAM16 20.82 20.67 PASS
10 26990 25 #Max QAM16 20.66 20.51 PASS
10 26990 50 #0 QAM16 20.72 20.57 PASS
15 26865 1 #0 QPSK 22.68 22.53 PASS
15 26865 1 #Mid QPSK 22.73 22.58 PASS
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15 26865 1 #Max QPSK 22.55 22.40 PASS
15 26865 36 #0 QPSK 21.74 21.59 PASS
15 26865 36 #Mid QPSK 21.74 21.59 PASS
15 26865 36 #Max QPSK 21.66 21.51 PASS
15 26865 75 #0 QPSK 21.69 21.54 PASS
15 26865 1 #0 QAM16 21.66 21.51 PASS
15 26865 1 #Mid QAM16 21.72 21.57 PASS
15 26865 1 #Max QAM16 21.53 21.38 PASS
15 26865 36 #0 QAM16 20.68 20.53 PASS
15 26865 36 #Mid QAM16 20.69 20.54 PASS
15 26865 36 #Max QAM16 20.60 20.45 PASS
15 26865 75 #0 QAM16 20.70 20.55 PASS
15 26915 1 #0 QPSK 22.58 22.43 PASS
15 26915 1 #Mid QPSK 22.64 22.49 PASS
15 26915 1 #Max QPSK 22.49 22.34 PASS
15 26915 36 #0 QPSK 21.80 21.65 PASS
15 26915 36 #Mid QPSK 21.79 21.64 PASS
15 26915 36 #Max QPSK 21.61 21.46 PASS
15 26915 75 #0 QPSK 21.67 21.52 PASS
15 26915 1 #0 QAM16 21.86 21.71 PASS
15 26915 1 #Mid QAM16 21.94 21.79 PASS
15 26915 1 #Max QAM16 21.79 21.64 PASS
15 26915 36 #0 QAM16 20.81 20.66 PASS
15 26915 36 #Mid QAM16 20.80 20.65 PASS
15 26915 36 #Max QAM16 20.65 20.50 PASS
15 26915 75 #0 QAM16 20.75 20.60 PASS
15 26965 1 #0 QPSK 22.55 22.40 PASS
15 26965 1 #Mid QPSK 22.62 22.47 PASS
15 26965 1 #Max QPSK 22.45 22.30 PASS
15 26965 36 #0 QPSK 21.66 21.51 PASS
15 26965 36 #Mid QPSK 21.66 21.51 PASS
15 26965 36 #Max QPSK 21.54 21.39 PASS
15 26965 75 #0 QPSK 21.59 21.44 PASS
15 26965 1 #0 QAM16 21.70 21.55 PASS
15 26965 1 #Mid QAM16 21.75 21.60 PASS
15 26965 1 #Max QAM16 21.59 21.44 PASS
15 26965 36 #0 QAM16 20.66 20.51 PASS
15 26965 36 #Mid QAM16 20.71 20.56 PASS
15 26965 36 #Max QAM16 20.55 20.40 PASS
15 26965 75 #0 QAM16 20.69 20.54 PASS
1.4 26797 1 #0 QAMG64 21.81 21.66 PASS
1.4 26797 1 #Mid QAMG64 21.88 21.73 PASS
1.4 26797 1 #Max QAMG64 21.75 21.60 PASS
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1.4 26797 3 #0 QAMG64 21.54 21.39 PASS
1.4 26797 3 #Mid QAMG64 21.51 21.36 PASS
1.4 26797 3 #Max QAMG64 21.51 21.36 PASS
1.4 26797 6 #0 QAMG64 20.45 20.30 PASS
1.4 26915 1 #0 QAMG64 21.02 20.87 PASS
1.4 26915 1 #Mid QAMG64 21.20 21.05 PASS
1.4 26915 1 #Max QAMG64 21.04 20.89 PASS
1.4 26915 3 #0 QAMG64 21.13 20.98 PASS
1.4 26915 3 #Mid QAMG64 21.12 20.97 PASS
1.4 26915 3 #Max QAM64 21.15 21.00 PASS
1.4 26915 6 #0 QAMG64 20.19 20.04 PASS
1.4 27033 1 #0 QAMG64 21.10 20.95 PASS
1.4 27033 1 #Mid QAMG64 21.33 21.18 PASS
1.4 27033 1 #Max QAMG64 21.08 20.93 PASS
1.4 27033 3 #0 QAMG64 21.26 21.11 PASS
1.4 27033 3 #Mid QAMG64 21.24 21.09 PASS
1.4 27033 3 #Max QAMG64 21.28 21.13 PASS
1.4 27033 6 #0 QAMG64 20.20 20.05 PASS
3 26805 1 #0 QAM64 21.56 21.41 PASS
3 26805 1 #Mid QAMG64 21.59 21.44 PASS
3 26805 1 #Max QAMG64 21.52 21.37 PASS
3 26805 8 #0 QAMG64 20.27 20.12 PASS
3 26805 8 #Mid QAM64 20.31 20.16 PASS
3 26805 8 #Max QAMG64 20.33 20.18 PASS
3 26805 15 #0 QAMG64 20.18 20.03 PASS
3 26915 1 #0 QAMG64 21.41 21.26 PASS
3 26915 1 #Mid QAMG64 21.35 21.20 PASS
3 26915 1 #Max QAMG64 21.36 21.21 PASS
3 26915 8 #0 QAMG64 20.20 20.05 PASS
3 26915 8 #Mid QAMG64 20.21 20.06 PASS
3 26915 8 #Max QAMG64 20.21 20.06 PASS
3 26915 15 #0 QAM64 20.14 19.99 PASS
3 27025 1 #0 QAMG64 21.00 20.85 PASS
3 27025 1 #Mid QAMG64 21.06 20.91 PASS
3 27025 1 #Max QAMG64 21.03 20.88 PASS
3 27025 8 #0 QAMG64 20.18 20.03 PASS
3 27025 8 #Mid QAMG64 20.17 20.02 PASS
3 27025 8 #Max QAMG64 20.13 19.98 PASS
3 27025 15 #0 QAMG64 20.18 20.03 PASS
5 26815 1 #0 QAMG64 21.40 21.25 PASS
5 26815 1 #Mid QAMG64 21.45 21.30 PASS
5 26815 1 #Max QAMG64 21.33 21.18 PASS
5 26815 12 #0 QAM64 20.19 20.04 PASS
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5 26815 12 #Mid QAM64 20.16 20.01 PASS
5 26815 12 #Max QAM64 20.19 20.04 PASS
5 26815 25 #0 QAM64 20.27 2012 PASS
5 26915 1 #0 QAMG64 21.42 21.27 PASS
5 26915 1 #Mid QAMG64 21.48 21.33 PASS
5 26915 1 #Max QAMG64 21.39 21.24 PASS
5 26915 12 #0 QAM64 20.24 20.09 PASS
5 26915 12 #Mid QAMG64 20.19 20.04 PASS
5 26915 12 #Max QAM64 20.20 20.05 PASS
5 26915 25 #0 QAM64 20.28 20.13 PASS
5 27015 1 #0 QAM64 21.32 21.17 PASS
5 27015 1 #Mid QAM64 21.41 21.26 PASS
5 27015 1 #Max QAM64 21.29 21.14 PASS
5 27015 12 #0 QAM64 20.13 19.98 PASS
5 27015 12 #Mid QAM64 20.08 19.93 PASS
5 27015 12 #Max QAM64 20.03 19.88 PASS
5 27015 25 #0 QAM64 20.21 20.06 PASS
10 26840 1 #0 QAM64 21.46 21.31 PASS
10 26840 1 #Mid QAMG64 21.52 21.37 PASS
10 26840 1 #Max QAM64 21.40 21.25 PASS
10 26840 25 #0 QAM64 20.37 20.22 PASS
10 26840 25 #Mid QAM64 20.36 20.21 PASS
10 26840 25 #Max QAM64 20.24 20.09 PASS
10 26840 50 #0 QAM64 20.26 20.11 PASS
10 26915 1 #0 QAM64 21.11 20.96 PASS
10 26915 1 #Mid QAM64 21.26 21.11 PASS
10 26915 1 #Max QAM64 21.01 20.86 PASS
10 26915 25 #0 QAM©64 20.37 20.22 PASS
10 26915 25 #Mid QAMG64 20.39 20.24 PASS
10 26915 25 #Max QAMG64 20.26 20.11 PASS
10 26915 50 #0 QAM64 20.37 20.22 PASS
10 26990 1 #0 QAM64 21.47 21.32 PASS
10 26990 1 #Mid QAM64 21.68 21.53 PASS
10 26990 1 #Max QAM64 21.39 21.24 PASS
10 26990 25 #0 QAM64 20.35 20.20 PASS
10 26990 25 #Mid QAM64 20.38 20.23 PASS
10 26990 25 #Max QAM©64 20.24 20.09 PASS
10 26990 50 #0 QAMG64 20.25 20.10 PASS
15 26865 1 #0 QAM64 21.34 21.19 PASS
15 26865 1 #Mid QAM16 21.41 21.26 PASS
15 26865 1 #Max QAM16 21.25 21.10 PASS
15 26865 36 #0 QAM16 20.30 20.15 PASS
15 26865 36 #Mid QAM64 20.31 20.16 PASS
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15 26865 36 #Max QAMG64 20.17 20.02 PASS
15 26865 75 #0 QAM64 20.29 20.14 PASS
15 26915 1 #0 QAM64 21.20 21.05 PASS
15 26915 1 #Mid QAM64 21.28 21.13 PASS
15 26915 1 #Max QAM64 21.10 20.95 PASS
15 26915 36 #0 QAM©64 20.32 20.17 PASS
15 26915 36 #Mid QAM64 20.34 20.19 PASS
15 26915 36 #Max QAM64 20.18 20.03 PASS
15 26915 75 #0 QAM64 20.26 20.11 PASS
15 26965 1 #0 QAM64 21.35 21.20 PASS
15 26965 1 #Mid QAM64 21.43 21.28 PASS
15 26965 1 #Max QAM64 21.28 21.13 PASS
15 26965 36 #0 QAMG64 20.24 20.09 PASS
15 26965 36 #Mid QAM64 20.23 20.08 PASS
15 26965 36 #Max QAM©64 20.09 19.94 PASS
15 26965 75 #0 QAMG64 20.24 20.09 PASS
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Report No.: R2111A0957-R1

5.2. Occupied Bandwidth

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.
RBW is set to 21%EBW, VBW is set to 3x RBW.

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on

the following pages.

Test Setup

EUT

Spectrurm

Splitter

Analyzer

Base station Simulator

Limits

No specific occupied bandwidth requirements in part 2.1049.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 624Hz.

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2111A0957-R1

Test Result
99% Power -26dBc
Mod Channel F MH
oae anne requency (MHz) | o - dwidth (MHz) | Bandwidth(MHz)
128 824.2 0.24401 0.3082
Sl 550 190 836.6 0.24953 0.3122
(GMSK)
251 848.8 0.24252 0.3061
128 824.2 0.24369 0.3103
GPRS 850 190 836.6 0.24486 0.3066
(GMSK)
251 848.8 0.24467 0.3119
128 824.2 0.25616 0.3257
EGPRS 850 190 836.6 0.25846 0.3381
(8PSK)
251 848.8 0.25538 0.3349
WCDMA 4132 826.4 4.16580 4.6910
Band V 4183 836.6 417290 4.6910
(RMC) 4233 846.6 4.15620 4.6930
LTE Band 5
Bandwidth Frequency 99% Power -26dBc
RB | Modulati Channel
oduiation (MHz) anne (MHz) | Bandwidth(MHz) | Bandwidth(MHz)
20407 8247 1.095 1.274
14 20525 836.5 1.088 1.269
20643 848.3 1.090 1.282
20415 825.5 2.692 2.910
3 20525 836.5 2703 2.908
20635 847.5 2.689 2.898
QPSK
20425 826.5 4.501 4.865
5 20525 836.5 4.498 4.905
100%
20625 846.5 4.501 4.910
20450 829 8.971 9.702
10 20525 836.5 9.002 9.757
20600 844 8.970 9.586
20407 824.7 1.090 1.287
14 20525 836.5 1.094 1.323
16QAM
20643 848.3 1.097 1.264
3 20415 825.5 2.686 2.904
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- RF Test Report Report No.: R2111A0057-R1
20525 836.5 2.684 2.908
20635 847.5 2,677 2.908
20425 826.5 4.514 4.889
5 20525 836.5 4.511 4.927
20625 846.5 4.497 4.866
20450 829 8.972 9.706
10 20525 836.5 9.003 9.637
20600 844 8.962 9.697
20407 824.7 1,089 1274
14 20525 836.5 1,096 1.326
20643 848.3 1,002 1.269
20415 825.5 2,679 2.895
3 20525 836.5 2.682 2.935
20635 847.5 2.688 2.904
64QAM
20425 826.5 4510 4.957
5 20525 836.5 4513 4.937
20625 846.5 4.500 4.903
20450 829 8.990 9.665
10 20525 836.5 9.005 9.707
20600 844 8.976 9.652
LTE Band 26
. - -
RB | Modulation BaFNT:;;Ith Channel Fre(’l?nl:-lezi;cy Ba:?iv/\:iz;vzl\:ilz) Bandfv?:t?\((:MHz)
26797 824.7 1,098 1.279
14 26915 836.5 1,095 1.287
27033 848.3 1,088 1.281
26805 825.5 2.695 2.922
3 26915 836.5 2,691 2916
100% | QPSK 27025 847.5 2.689 2.904
26815 826.5 4511 4.891
5 26915 836.5 4.496 4.882
27015 846.5 4503 4.904
26840 829 8.972 9.666
10 26915 836.5 8.994 9.719
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26990 844 8.992 9.652
26865 831.5 13.472 14.531
15 26915 836.5 13.474 14.559
26965 841.5 13.425 14.416
26797 824.7 1.096 1.298
1.4 26915 836.5 1.100 1.274
27033 848.3 1.085 1.277
26805 825.5 2.695 2.934
3 26915 836.5 2.693 2.935
27025 847.5 2.682 2.896
26815 826.5 4.497 4.891
16QAM 5 26915 836.5 4.506 4.922
27015 846.5 4.492 4.898
26840 829 8.973 9.690
10 26915 836.5 9.004 9.762
26990 844 8.992 9.569
26865 831.5 13.489 14.428
15 26915 836.5 13.453 14.351
26965 841.5 13.434 14.437
26797 824.7 1.093 1.300
1.4 26915 836.5 1.090 1.275
27033 848.3 1.092 1.277
26805 825.5 2.688 2.901
3 26915 836.5 2.689 2.923
27025 847.5 2.698 2.928
26815 826.5 4.519 4.916
64QAM 5 26915 836.5 4.502 4.903
27015 846.5 4.505 4.906
26840 829 8.980 9.605
10 26915 836.5 8.981 9.782
26990 844 8.991 9.696
26865 831.5 13.481 14.448
15 26915 836.5 13.459 14.536
26965 841.5 13.452 14.440
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RF Test Report

Report No.: R2111A0957-R1

GSM 850 CH-Low

GSM 850 GPRS CH-Low

B3 Keysight Spectrum Anlyzer - Occupicd BW =
AUTO _[11:57:35 AM Nov 18, 2021

SENSE:INT] SOURCE OFF | ALTGN
Center Freq: 824.200000 MHz

Trig: Free Run AvglHold:>1001100
#Atten: 40 dB

& 1500 A SRR
Center Freq 824.200000 MHz Radio Std: None
=

#FGain:Low Radio Device: BTS

\m dBIdiv Ref 30.00 dBm

Clear Write
| e
Average|
P
"“‘rw'uw Y | e—

A A
A\l g 7
Max Hold

e
ICenter 824.2 MHz Span 1 MHz|

#VBW 20 kHz Sweep 24.8 ms|

Min Hold|

Occupied Bandwidth Total Power 37.7 dBm

244.01 kHz
65 Hz % of OBW Power
308.2 kHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

B3 Keysight Spectrum Analyzer - Occupicd BW. =& )
R[50 11:56:35 AN Nov18, 2021

Center Freq 824.200000 M Radio Std: None

#FGainiLow

SENSEIINT] SOURCE ALIGN AUT
Center Freq:

824200000 MHz
AvglHold:>1001100

= #Atten: 40 dB Radio Device: BTS

‘\u dBidi Ref 30.00 dBm

]
Clear Write
| sssssemssemsses]

Average|

o
W

Max Hold

[
Center 824.2 MHz
#Res BW 6.2 kHz

#VBW 20 kHz Sweep 24.8 ms

Min Hold|

Occupied Bandwidth Total Power 37.6 dBm

243.69 kHz
-259 Hz % of OBW Power
310.3 kHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc sTATUS

GSM 850 CH-Middle

GSM 850 GPRS CH-Middle

85" keysight Spectrum Anayzer - Occupied BW [-o .o ekl
= SENSE.INT] SOURCE OFF | ALIGN AUTO [ 11:58:13 AM Rov18, 2021

Center Freq: 836.600000 MHz Radio Std: None T 2 7

Trig: Free Run AvglHold:>1001100

#Atten: 40 dB

3 00 A SRR
Center Freq 836.600000 MHz
=

#FGain:Low Radio Device: BTS

lu dBIdiv Ref 30.00 dBm

I
I o Clear Write
| e
Average|

el A\ A
Max Hold|

e
ICenter 836.6 MHz Span 1 MHz|

#VBW 20 kHz Sweep 24.8 ms|

Min Hold|

Occupied Bandwidth Total Power 37.4 dBm

249.53 kHz
-910 Hz % of OBW Power
312.2 kHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

B3 Keysight Spectrum Analyzer - Occupicd BW. =& )
R 11:55:51 AN Nov18, 2021
Radio Std: None

SENSEINT] SOURCE OFF

Center Freq: 836.600000 MHz
G Trig: FreeRun AvglHold:>1001100
#Atten: 40 dB

ALIGN AUT

' F_ [50n AC | CORRE
Center Freq 836.600000 MHz

#FGainiLow Radio Device: BTS

10 dBidi Ref 30.00 dBm
9

Clear Write
| sssssemssemsses]
5 Average|

N .
Loty R TNy | M—
Max Hold|
[

Span 1 MHz|
Sweep 24.8 ms|

Center 836.6 MHz
#Res BW 6.2 kHz #VBW 20 kHz Min Hold|

Occupied Bandwidth Total Power 37.3 dBm

244.86 kHz
-814 Hz % of OBW Power
306.6 kHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc sTATUS

GSM 850 CH-High

GSM 850 GPRS CH-High

—
BB Keysight Spectrum Ansyzer - Occupied BW e
0o i | cowe s o[ miormo [iswioatiors, 221 [N
Center Freq 848.800000 MHz 00000 MiHz Radio Std: None
Trig: Fre ‘AvglHold:>100/100

)
#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Clear Write
|Esne

Ty
d Average

LV
T e
Max Hold|

| |
Span 1 MHz

HRes BW 6.2 kHz #VBW 20 kHz Sweep 24.8 ms|

Min Hold

Occupied Bandwidth Total Power 38.0 dBm
242.52 kHz
-896 Hz % of OBW Power

306.1 kHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

fusc 'sTATUS

—
BB Koriah specvum arayer Gecupea B0 oo e
T T [itssisANe s, 2020
Radio Std: None

1 R [0 AC &
Center Freq 848.800000 MHz

HFGainLow Radio Device: BTS

10 dBfdiv Ref 30.00 dBm

Clear Write
|

Average
[ecisaasatimae]

e
oo

ot
Max Hold
o)

Span 1 MHz|
Sweep 24.8 ms

‘Center 848.8 MHz

#Res BW 6.2 kHz #VBW 20 kHz

Min Hold

Occupied Bandwidth Total Power 37.7 dBm
244.67 kHz
-1.367 kHz % of OBW Power

311.9 kHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc sTATUS
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GSM 850 EGPRS CH-Low

WCDMA Band V CH-Low

B3 Keysight Spectrum Anlyzer - Occupicd BW

SENSEINT] SOURCE 18,2001

O ALIGNAUTO 111530
Center Freq: 824.200000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>100/100

& 1500 A SRR
Center Freq 824.200000 MHz
> #Atten: 40dB

#FGain:Low Radio Device: BTS

\m dBIdiv Ref 30.00 dBm

e T
oy

K

s

Center 824.2 MHz

#VBW 20 kHz Sweep 24.8 ms|

Occupied Bandwidth Total Power 30.6 dBm
256.16 kHz

764 Hz
325.7 kHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc sTATUS

Clear Write

| e
Average|
e
Max Hold|
e

Min Hold|

B3 Keysight Spectrum Analyzer - Occupicd BW.
R[50 CORREC

SEINT[ SOURCE

ALIGN AUT

11:42:42 AN Nov18, 2021

Center Freq 826.400000 MHz

#FGainiLow

‘\u dBidi Ref 30.00 dBm

g

P ——

Center 826.4 MHz
#Res BW 51 kHz
Occupied Bandwidth
4.1658 MHz
2.605 kHz
4.691 MHz

Transmit Freq Error
x dB Bandwidth

usc

s

Center Freq:
B Trig: Free Run
> #atten: 4008

826.400000 MHz

NV LSRN VY
o

#VBW 160 kHz

Total Power

% of OBW Power
x dB

AvglHold:>1001100

Radio Std: None

Radio Device: BTS

I

Span 10 MHz|
Sweep 3.667 ms|

30.5 dBm

99.00 %
-26.00 dB

sTATUS

GSM 850 EGPRS CH-Middle

WCDMA Band V CH-Middle

B3 Keysight Spectrum Anlyzer - Occupicd BW
s 11:53:43 AM Nov 18, 2021

EXINT SOURCE OFF | ALIGN AUTO

SENS
Center Freq: 836.600000 MHz

Trig: Free Run AvglHold:>100/100
#Atten: 40 dB

00 A SRR
Center Freq 836.600000 MHz Radio Std: None
=

#FGain:Low Radio Device: BTS

lu dBIdiv Ref 30.00 dBm

YL oY S
”:m VW Ly

ICenter 836.6 MHz Span 1 MHz|

#VBW 20 kHz Sweep 24.8 ms|

Occupied Bandwidth Total Power 30.3 dBm
258.46 kHz

-3.248 kHz
338.1 kHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc sTATUS

TracelDetector

B3 Keysight Spectrum Analyzer - Occupicd BW.

SENSE

T SOURCE OFF

ALIGN AUT

11:43:11 AN Nov18, 2021

' F_ [50n AC | CORRE
Center Freq 836.600000 MHz

#FGainiLow

10 dBidi Ref 30.00 dBm
9

e

Center 836.6 MHz
#Res BW 51 kHz
Occupied Bandwidth
4.1729 MHz
-233 Hz
4.691 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 836.600000 MHz
5o Trig: Free Run
#Atten: 40 dB

#VBW 160 kHz

Total Power

% of OBW Power
x dB

AvglHold:>1001100

Radio Std: None

Radio Device: BTS

Span 10 MHz|
Sweep 3.667 ms|

30.5 dBm

99.00 %
-26.00 dB

sTATUS

GSM 850 EGPRS CH-High

WCDMA Band V CH-High

—
Keysight Spectrum Analyzer - Occupied BW
aC CEOFF] _ ALIGN AUTO

00000 MHz
‘AvglHold:>1001100

11:54:31 AM Nov 18, 2021
Radio Std: None

RF 500 AC | CORRE
Center Freq 848.800000 MHz
Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Py
A,J’VN'\“ ([vens
7

e
P
oM
!
Naffiom

Span 1 MHz

#VBW 20 kHz Sweep 24.8 ms|

Occupied Bandwidth Total Power 30.5 dBm
255.38 kHz
-528 Hz

334.9 kHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

fusc 'sTATUS

BN
Trace/Detector

Clear Write

Max Hold
| e

Min Hold

—
B KeysghtSpectrum Anlyzr - Ocuped W

1 R [s00 AC &
Center Freq 846.600000 MHz

#FGain:Low

10 dBfdiv Ref 30.00 dBm

A

7y
o

n N e Tt i

‘Center 846.6 MHz
#Res BW 51 kHz

Occupied Bandwidth

4.1562 MHz
-6.416 kHz
4.693 MHz

Transmit Freq Error
x dB Bandwidth

AU e i P Ao,

S

#VBW 160 kHz

Total Power

% of OBW Power
x dB

[ ==

0 [11:43:36 AM Nov 18, 2021
Rac

0

Clear Write
|

Average
[ecisaasatimae]

Max Hold

o)
Span 10 MHz|

Sweep 3.667 ms| Min Hold

30.4 dBm

99.00 %
-26.00 dB

sTATUS
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LTE Band 5 QPSK 1.4MHz CH-Low

LTE Band 5 QPSK 3MHz CH-Low

g Specrum Anaer- OCCupd BN
T sevsean(s

B3 Keysight Spectrum Analyzer - Occupied BW.

SENSEIINT SOUR:

URCE OFF N AL
Center Freq: 824.700000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

& 5o A
Center Freq 824.700000 MHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 1.23 dB
Ref 40.00 dBm

f

AN

Center 824.7 MHz

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 29.1 dBm

1.0948 MHz
Transmit Freq Error
x dB Bandwidth

-439 Hz
1.274 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

usc

M A AP e

Span 2.8 MHz|
Sweep 3 ms|

sTATUS

T 11:38:49 AM Nov 1

£ o ALIGN AL
Center Freq: 825.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 825.500000 MHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 121 dB
Ref 40.00 dBm

\
A A

Span 6 MHz

H#Res BW 62 kHz Sweep 1.533 ms|

#VBW 180 kHz
Occupied Bandwidth Total Power
2.6920 MHz
9.194 kHz
2.910 MHz

29.6 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

LTE Band 5 QPSK 1.4MHz CH-Middle

LTE Band 5 QPSK 3MHz CH-Middle

eysight Spectrum Analyzer - Occupied BW.
R [_SENSE:INT] SOURCE o

B3 Keysight Spectrum Analyzer - Occupied BW.
% A SENSEIINT] SOURCE

oF N AL
Center Freq: 836500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

T T
Center Freq 836.500000 MHz Radio Std: None

#FGain:Low Radio Device: BTS
Ref Offset 1.2 dB.

10 dBidi Ref 40.00 dBm

R
ST VY.

Center 836.5 MHz
#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 28.8 dBm

1.0876 MHz

Transmit Freq Error
x dB Bandwidth

1.247 kHz
1.269 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Sweep 3 ms;

sTATUS

T 11:38:55 AW Nov 14,

Fr ALTGN A
Center Freq: 836.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 836.500000 MHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

Span 6 MHz

H#Res BW 62 kHz Sweep 1.533 ms|

#VBW 180 kHz
Occupied Bandwidth Total Power
2.7028 MHz
10.031 kHz
2.908 MHz

29.6 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

LTE Band 5 QPSK 1.4MHz CH-High

LTE Band 5 QPSK 3MHz CH-High

—
B KeyaghtSpectrum Anlyzr - Occuped W

LIGN AUTO
848.300000 MHz
Run AvglHold: 2001200
#Atten: 40 dB

3 T c
Center Freq 848.300000 MHz Radio Std: None

-
#FGain:Low Radio Device: BTS

Ref Offset 1.2 dB.
Ref 40.00 dBm

ICenter 848.3 MHz
#Res BW 30 kHz

#VBW 91 kHz
Occupied Bandwidth Total Power
1.0898 MHz
-2.079 kHz
1.282 MHz

28.8 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

[E=mr=E
10:39:01 AN Now 14, 2021
Radio Std: None

—
Keyght Spectrum Analyzer - Occupied BW
7 SE:INT] SOURCE O ALTGN
Center Freq: 847.500000 MH;
Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 847.500000 MHz
#FGain:Low o Radio Device: BTS

Ref Offset 12 dB.

10dB/div____ Ref 40.00 dBm
Log

Center 847.5 MHz

HRes BW 62 kHz #VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth

2.6887 MHz
3.114 kHz
2.898 MHz

Total Power 29.4 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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LTE Band 5 QPSK 5MHz CH-Low

LTE Band 5 QPSK 10MHz CH-Low

eysight Spectrum Analyzer - Occupied BW.

SENSEN o

B8 Keysight Spectrum Analyzer - Occupied BW. Loe )
g oo Sense

NTSOUR T

INT] SOURCE OFF N AL
Center Freq: 826.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

¢ 00 A
Center Freq 826.500000 MHz

#FGain:Low

Ref Offset 121 dB

10 dBidi Ref 40.00 dBm
Log

Center 826.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.0 dBm

4.5008 MHz
15.837 kHz
4.865 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

14,
Radio Std: None

Radio Device: BTS

Sweep 1ms;

11:39:39 AM Nov 14, 2021

£ o ALIGN AL
Center Freq: 829.000000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 829.000000 MHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

e AN Ny e o o

NI 'Hw_,%‘rmvu":\’”‘\“’\L"‘N",\“J{

Center 829 MHz

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.7 dBm
8.9711 MHz

21.860 kHz
9.702 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

LTE Band 5 QPSK 5MHz CH-Middle

LTE Band 5 QPSK 10MHz CH-Middle

B3 Keysight Spectrum Anlyzer - Occupicd BW.

T sense: o

[E=REER =
11:39:20 AN

14,2001

[E=RE=E "]

B3 Keysight Spectrum Analyzer - Occupied BW.
T 1500 A SENSEINT] SOURCE OFF T 11:39:45 AM Nov 14, 2021

INT] SOURCE OFF N AL

Center Freq: 836500000 MHz

—» Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB

' T T
Center Freq 836.500000 MHz

#FGain:Low

Ref Offset 1.2 dB.

10 dBidi Ref 40.00 dBm

Center 836.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.0 dBm

4.4984 MHz
11.469 kHz
4.905 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

Radio Std: None

Radio Device: BTS

Span 10 MHz|
Sweep 1ms|

3 ALTGN A
Center Freq: 836.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 836.500000 MHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

A A

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.8 dBm
9.0021 MHz

13.921 kHz
9.757 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

LTE Band 5 QPSK 5MHz CH-High

LTE Band 5 QPSK 10MHz CH-High

BW

B KeysghtSpectrm Anlyzr - Ocu

d & P | ALIGN AUTO
Center Freq 846.500000 MHz e 6.500000 MHz

Trig: Free Run ‘AvglHold: 200/200
#FGain:Low #Atten: 40 dB Radio D
Ref Offset 1.2 dB

Ref 40.00 dBm

‘Center 846.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 28.8 dBm
4.5008 MHz
5.947 kHz

4.910 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

TS

[
11:39:26 Al Nov 14, 2021
Radio Std: None

sTATUS

[E=mr=E
0 10:39:51 AM Now 14, 2021
Radio Std: None

- —
B Keyright Spectrum Ansyzer- Occupied BW

7| AIGNAU
Center Freq: 844.000000 MHz
Tri AvglHold: 2001200

-
#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

R A i JoPof i S

ICenter 844 MHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.8 dBm
8.9695 MHz
7.214 kHz

9.586 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2111A0957-R1

LTE Band 5 16QAM 1.4MHz CH-Low

LTE Band 5 16QAM 3MHz CH-Low

eysight Spectrum Analyzer - Occupied BW.

SENSEN o

INT] SOURCE OFF N AL 14,
Center Freq: 824.700000 MHz Radio Std: None
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

¢ 00 A
Center Freq 824.700000 MHz
#FGain:Low Radio Device: BTS

Ref Offset 1.23 dB
Ref 40.00 dBm

L .

Center 824.7 MHz
#Res BW 30 kHz

Span 2.8 MHz|

#VBW 91 kHz Sweep 3 ms|

Occupied Bandwidth Total Power 28.4 dBm

1.0898 MHz
1.765 kHz % of OBW Power
1.287 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

B8 Keysight Spectrum Analyzer - Occupied BW. Loe )
" 7 oo 11:38:52 A ov13, 2021
Radio Std: None

SENSEINT] SOURCE OFF ALIGN AL
Center Freq: 825.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 825.500000 MHz

#FGain:Low Radio Device: BTS

Ref Offset 121 dB
Ref 40.00 dBm

Span 6 MHz

H#Res BW 62 kHz #VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 28.6 dBm
2.6862 MHz

6.958 kHz % of OBW Power
2.904 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= STATUS

LTE Band 5 16QAM 1.4MHz CH-Middle

LTE Band 5 16QAM 3MHz CH-Middle

B Keysight Spectrum Analyzer - Occupied BW [E=REER =

o 11:38:33 AM Nov 14, 2021

T sense:

INT] SOURCE OFF N AL

Center Freq: 836500000 MHz Radio Std: None

—» Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB

T T
Center Freq 836.500000 MHz
#FGain:Low Radio Device: BTS

Ref Offset 1.2 dB.
10 dB/di Ref 40.00 dBm
Log

o
Ve e,

Center 836.5 MHz
#Res BW 30 kHz

Span 2.8 MHz|

#VBW 91 kHz Sweep 3 ms|

Occupied Bandwidth Total Power
1.0937 MHz
-362 Hz % of OBW Power
1.323 MHz x dB

28.2dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

[E=RE=E "]
11:38:58 AM Nov 14, 2021
Radio Std: None

B3 Keysight Spectrum Analyzer - Occupied BW.

R 1500 A SensE 3 ALTGN A
Center Freq: 836.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 836.500000 MHz

#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

Span 6 MHz

H#Res BW 62 kHz #VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 28.5 dBm
2.6844 MHz

8.426 kHz % of OBW Power
2.908 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

s STATUS

LTE Band 5 16QAM 1.4MHz CH-High

LTE Band 5 16QAM 3MHz CH-High

BW [
11:36:39 AM Nov 14, 2021
Radio Std: None

B KeysghtSpectrm Anlyzr - Ocu

- a 0
8.300000 MHz

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB Radio Ds TS

4 7
Center Freq 848.300000 MHz
#FGain:Low

Ref Offset 1.2 dB.
Ref 40.00 dBm

‘Center 848.3 MHz

Span 2.8 MHz|
#Res BW 30 kHz

#VBW 91 kHz Sweep 3ms

Occupied Bandwidth Total Power
1.0969 MHz
-259 Hz % of OBW Power

1.264 MHz x dB

27.8 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

e
0 10:39:04 A Now 14, 2021
Radio Std: None

- —
B Keyright Spectrum Ansyzer- Occupied BW

x w5 c F|__ALGNAU
Center Freq: 847.500000 MHz
i ‘AvglHold: 2001200

-
#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

Center 847.5 MHz

Span 6 MHz|
#Res BW 62 kHz

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power
2.6767 MHz
2.381 kHz % of OBW Power

2.908 MHz x dB

28.5 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2111A0957-R1

LTE Band 5 16QAM 5MHz CH-Low

LTE Band 5 16QAM 10MHz CH-Low

eysight Spectrum Analyzer - Occupied BW.
» 5 o

INT] SOURCE OFF N AL 14,
Center Freq: 826.500000 MHz Radio Std: None
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

¢ 00 A
Center Freq 826.500000 MHz

#FGain:Low Radio Device: BTS

Ref Offset 121 dB
10 dB/di Ref 40.00 dBm
Log

Wy Sy

Center 826.5 MHz
#Res BW 100 kHz

Span 10 MHz|

#VBW 300 kHz Sweep 1ms)

Occupied Bandwidth Total Power 28.0 dBm

4.5143 MHz
19.338 kHz % of OBW Power
4.889 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

B8 Keysight Spectrum Analyzer - Occupied BW. Loe )
" oo 11:35:42 A ov13, 2021
Radio Std: None

SENSEINT] SOURCE OFF ALIGN AL
Center Freq: 829.000000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 829.000000 MHz
#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

s ey Ao b Mo A

ey i e S A

Center 829 MHz

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.9 dBm
8.9718 MHz

16.356 kHz % of OBW Power
9.706 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= STATUS

LTE Band 5 16QAM 5MHz CH-Middle

LTE Band 5 16QAM 10MHz CH-Middle

B Keysight Spectrum Analyzer - Occupied BW [E=REER =

o 11:39:23 AM Nov 14, 2021

T sense:

INT] SOURCE OFF N AL

Center Freq: 836500000 MHz

—» Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB

: T T
Center Freq 836.500000 MHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 1.2 dB.
10 dB/di Ref 40.00 dBm
Log

Center 836.5 MHz
#Res BW 100 kHz

Span 10 MHz|

#VBW 300 kHz Sweep 1ms|

Occupied Bandwidth Total Power 28.0 dBm

4.5105 MHz
17.072 kHz % of OBW Power
4.927 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

[E=RE=E "]
11:39:48 AM Nov 14, 2021
Radio Std: None

B3 Keysight Spectrum Analyzer - Occupied BW.

R 1500 A SensE 3 ALTGN A
Center Freq: 836.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 836.500000 MHz
#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

A A i TN

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.9 dBm
9.0029 MHz

21.378 kHz % of OBW Power
9.637 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

s STATUS

LTE Band 5 16QAM 5MHz CH-High

LTE Band 5 16QAM 10MHz CH-High

BW [
11:39:29 AM Nov 14, 2021
Radio Std: None

B KeysghtSpectrm Anlyzr - Ocu

e a 0
6.500000 MHz

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB Radio Ds TS

4 7
Center Freq 846.500000 MHz
WEGointow

Ref Offset 1.2 dB.
Ref 40.00 dBm

e

‘Center 846.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.9 dBm
4.4970 MHz
7.656 kHz % of OBW Power

4.866 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

- —
BB Keyeight Spectrum Anslyzer - Occupied BW e
x 7 C 7| ALGN AUTO 1:39:54 AM Nov 14, 2021
Center Freq: 844.000000 MHz Radio Std: None

- T AvglHold: 200200

#FGain:Low Radio Device: BTS
Ref Offset 12 dB

Ref 40.00 dBm

[IRSISNVPAI VN PPIN SR FPUSN PR RURPY W9

ICenter 844 MHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.9 dBm
8.9616 MHz
23.789 kHz % of OBW Power

9.697 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2111A0957-R1

LTE Band 5 64QAM 1.4MHz CH-Low

LTE Band 5 64QAM 3MHz CH-Low

Lo & )

eysight Spectrum Analyzer - Occupied BW.

¢ 00 A
Center Freq 824.700000 MHz

T_senseaw o

05:26:26 PHNov 17, 2021

B3 Keysight Spectrum Analyzer - Occupied BW.

INT] SOURCE OFF N AL
Center Freq: 824.700000 MHz

Radio Std: None

SENSEIINT SOUR:

[E=RE=E "]
05:26:43 PMNov 17, 2021

Center Freq:

£ o ALIGN AL
- 825500000 MHz

Radio Std: None

Center Freq 825.500000 MHz

Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Trig: Free Run
#Atten: 40 dB

AvglHold: 2001200
#FGain:Low Radio Device: BTS #FGain:Low Radio Device: BTS
Ref Offset0.81 dB

Ref Offset0.79 dB
Ref 40.00 dBm

10 dBidi Ref 40.00 dBm
Log

N Y

\V‘«/"\I“v"\/‘uvl Naslin, g

Center 824.7 MHz

Span 6 MHz
#Res BW 30 kHz

#VBW 91 kHz Sweep 1.533 ms|

Sweep 3 ms| H#Res BW 62 kHz #VBW 180 kHz

Occupied Bandwidth Total Power 27.7 dBm

1.0887 MHz
1.051 kHz
1.274 MHz

Occupied Bandwidth Total Power
2.6788 MHz

3.339 kHz
2.895 MHz

28.4 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc

LTE Band

B3 Keysight Spectrum Anlyzer - Occupicd BW.

sTATUS

5 64QAM 1.4MHz CH-Middle

Lo & )
T o 05:26:30 PMNov 17,2021
Radio Std: None

STATUS

LTE Band 5 64QAM 3MHz CH-Middle

B3 Keysight Spectrum Analyzer - Occupied BW.

[E=RE=E "]
05:26:46 PMNov 17, 2021
Radio Std: None

SENSE:INT] SOURCE OFF N AL
Center Freq: 836500000 MHz
—» Trig: FreeRun AvglHold:
#Atten: 40 dB

SensE 3 ALTGN A
Center Freq: 836.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

F 1500 A g ]
Center Freq 836.500000 MHz Center Freq 836.500000 MHz

2001200 -
#FGain:Low Radio Device: BTS #FGain:Low Radio Device: BTS
Ref Offset0.78 dB

Ref Offset0.78 dB
Ref 40.00 dBm

10 dBidi Ref 40.00 dBm

7
Moot

RN SOV SASRAAA_

Center 836.5 MHz

Span 2.8 MHz|
#Res BW 30 kHz

Span 6 MHz
Sweep 3 ms|

#VBW 91 kHz Sweep 1.533 ms|

H#Res BW 62 kHz #VBW 180 kHz

Occupied Bandwidth Total Power
1.0958 MHz
454 Hz

1.326 MHz

27.5dBm Occupied Bandwidth Total Power
2.6816 MHz

3.048 kHz
2.935 MHz

28.0 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

sTATUS

LTE Band 5 64QAM 1.4MHz CH-High

BW

STATUS

LTE Band 5 64QAM 3MHz CH-High

- —
B Keyright Spectrum Ansyzer- Occupied BW

(B
05:26:33 PHNov 17,2021
Radio Std: None

[E=mr=E
05:26:50 PMNov 17,2021
Radio Std: None

B KeysghtSpectrm Anlyzr - Ocu

0

i RE i A i) 3 ALIGN AU
Center Freq 848.300000 MHz 8.300000 MHz Center Freq: 847.500000 MHz
Trig: Free Run Avg|Hold: 2001200 Trig AvglHold: 2001200

-
#FGain:Low #Atten: 40 dB Radio De TS #FGain:Low Radio Device: BTS

Ref Offset 0.78 dB

Ref Offset 0.78 dB
Ref 40.00 dBm

Ref 40.00 dBm

P S T

‘Center 848.3 MHz

Span 2.8 MHz|
#Res BW 30 kHz

Sweep 3ms

Center 847.5 MHz

#VBW 91 kHz #Res BW 62 kHz

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth

1.0922 MHz
932 Hz

1.269 MHz

Total Power 27.4dBm Occupied Bandwidth Total Power

2.6882 MHz
109 Hz
2.904 MHz

27.9 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

sTATUS STATUS
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RF Test Report Report No.: R2111A0957-R1

LTE Band 5 64QAM 5MHz CH-Low LTE Band 5 64QAM 10MHz CH-Low

(eysight Spectrum Analyzer - Occupied BW. [ESEEE == B Keysight Spectrum Analyzer - Occupied BW [E=mE
RE 50 X T SENSE:INT] SOURCE OFF N AUTO 05:27:00 PMNov 17, 2021 i RE S00 A T SENSE:INT] SOURCE OFF ALIGN AUT 05:27:16 PMNov 17, 2021
Center Freq 826.500000 MHz Center Freq: 626,500000 MHz Radio Std: None Center Freq 829.000000 MHz Center Freq: 620.000000 Mz Radio Sta: None

Trig: Free Run AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Trig: Free Run AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset0.79 dB
10 dB/di Ref 40.00 dBm
Log

Ref Offset0.79 dB
Ref 40.00 dBm

A AT

)

L‘\Aﬂr\“j ‘L,’\\J/\‘W‘v

oft Tl J ﬂ-‘\ F(W\w«[ UL.,{R \L'HU\J WPL‘P'W\(AL\J

Center 826.5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms

Center 829 MHz
#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.8 dBm
4.5096 MHz

Transmit Freq Error 16.660 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.957 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.5 dBm
8.9904 MHz

Transmit Freq Error 6.758 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.665 MHz xdB -26.00 dB

usc sTATUS = STATUS

LTE Band 5 64QAM 5MHz CH-Middle LTE Band 5 64QAM 10MHz CH-Middle

B Keysight Spectrum Analyzer - Occupied BW [ESEEE == B Keysight Spectrum Analyzer - Occupied BW [E=mE
4 RE 50 X T SENSEINT SO FE N AUTO 05:27:03 PMNov 17, 2021 i RE S00 A T SENSECINT] SOURCE OFF ALIGN AUT 05:27:20 PMNov 17, 2021
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Center Freq 836.500000 MHz Center Freq: 636.500000 Mz Radio Sta: None

—» Trig: FreeRun AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

s Trig: FreeRun AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset0.78 dB
10 dB/di Ref 40.00 dBm
Log

Ref Offset0.78 dB
Ref 40.00 dBm

s S o A Mot

00 g o o uuu\f

‘Center 836.5 MHz Span 10 MHz|

#Res BW 100 kHz #VBW 300 kHz Sweep 1ms| H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.5 dBm
4.5128 MHz

Transmit Freq Error 15.506 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.937 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.4 dBm
9.0052 MHz

Transmit Freq Error 19.197 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.707 MHz xdB -26.00 dB

usc sTATUS s STATUS

LTE Band 5 64QAM 5MHz CH-High LTE Band 5 64QAM 10MHz CH-High

BW

(B
05:27:06 PHNov 17,2021
Radio Std: None

B8 Keyeight Spectrum Anayzer- Occuy BB Korrah specram Arayer Occupea il e
2 x 7 AC 7| ALGN AUTO 05:27:23 PMiNov 17,2021
Center Freq 844.000000 MHz Center Freq: 844.000000 MHz Radio Std: None
> Trig: FreeRun AvglHold: 200200
#FGain:Low 40 Radio Device: BTS

4 RF i A o
Center Freq 846.500000 MHz e 6.500000 MHz

Trig: Free Run Avg|Hold: 2001200

#FGain:Low #Atten: 40 dB Radio De TS

Ref Offset 0.78 dB
Ref 40.00 dBm

Ref Offset 0.78 dB
Ref 40.00 dBm

YRV ISPV VIRV ORI DR P ORe P

Center 846.5 MHz
#Res BW 100 kHz #VBW 300 kHz

Center 844 MHz
#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.4 dBm
4.5000 MHz

Transmit Freq Error 8.441 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.903 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.4 dBm
8.9755 MHz

Transmit Freq Error 21.445 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.652 MHz x dB -26.00 dB

usc sTATUS = STATUS
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RF Test Report

Report No.: R2111A0957-R1

LTE Band 26 QPSK 1.4MHz CH-Low

LTE Band 26 QPSK 3MHz CH-Low

eysight Spectrum Analyzer - Occupied BW Lo & s

o 02:40:31 PHNov 14,2021

T senseaw

INT] SOURCE OFF N AL
Center Freq: 824.700000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

¢ 00 A
Center Freq 824.700000 MHz Radio Std: None

#FGain:Low Radio Device: BTS
Ref Offset 1.23 dB

10 dBidi Ref 40.00 dBm
Log

Center 824.7 MHz
#Res BW 30 kHz

Span 2.8 MHz|

#VBW 91 kHz Sweep 3 ms|

Occupied Bandwidth Total Power 29.1 dBm
1.0981 MHz

-2.853 kHz
1.279 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

usc sTATUS

B3 Keysight Spectrum Analyzer - Occupied BW.

SENSEIINT SOUR:

[E=RE=E "]

T 02:40:56 PMNov 14,2001

Center Freq 825.500000 MHz

#FGain:Low

Ref Offset 121 dB
Ref 40.00 dBm

[#Res BW 62 kHz
Occupied Bandwidth
2.6946 MHz

5.679 kHz
2.922 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 40 dB

#VBW 180 kHz

Total Power

% of OBW Power
xdB

£ o ALIGN AL
Center Freq: 825.500000 MHz

Radio Std: None
AvglHold: 2001200
Radio Device: BTS

Span 6 MHz
Sweep 1.533 ms}

29.5 dBm

99.00 %
-26.00 dB

STATUS

LTE Band 26 QPSK 1.4MHz CH-Middle

LTE Band 26 QPSK 3MHz CH-Middle

Lo & s
o 02:40:38 PHNov 13, 2021

B3 Keysight Spectrum Anlyzer - Occupicd BW.

T sense:

INT] SOURCE OFF N AL

Center Freq: 836500000 MHz

—» Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB

Center Freq 836.500000 MHz Radio Std: None

#FGain:Low Radio Device: BTS
Ref Offset 1.2 dB.

10 dBidi Ref 40.00 dBm

Center 836.5 MHz
#Res BW 30 kHz

Span 2.8 MHz|

#VBW 91 kHz Sweep 3 ms|

Occupied Bandwidth Total Power 28.7 dBm
1.0954 MHz

-896 Hz
1.287 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

usc sTATUS

B3 Keysight Spectrum Analyzer - Occupied BW.

SENSEIINT] SOURCE OFF

[E=RE=E "]

T 02:41:02 PMNov 14,2001

Center Freq 836.500000 MHz

Ref Offset 12 dB.
Ref 40.00 dBm

[#Res BW 62 kHz
Occupied Bandwidth
2.6908 MHz

5.282 kHz
2.916 MHz

Transmit Freq Error
x dB Bandwidth

#FGain:Low

Trig: Free Run
#Atten: 40 dB

#VBW 180 kHz

Total Power

% of OBW Power
xdB

3 ALTGN A
Center Freq: 836.500000 MHz

Radio Std: None
AvglHold: 2001200
Radio Device: BTS

Span 6 MHz
Sweep 1.533 ms|

29.4 dBm

99.00 %
-26.00 dB

STATUS

LTE Band 26 QPSK 1.4MHz CH-High

LTE Band 26 QPSK 3MHz CH-High

BW (B
02:40:44 PMNov 13,2021

Radio Std: None

B KeysghtSpectrm Anlyzr - Ocu

- a 0
8.300000 MHz

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

4 7
Center Freq 848.300000 MHz

#FGain:Low Radio D TS

Ref Offset 1.2 dB.
Ref 40.00 dBm

ICenter 848.3 MHz
#Res BW 30 kHz

Span 2.8 MHz|

#VBW 91 kHz Sweep 3ms

Occupied Bandwidth Total Power 28.7 dBm
1.0882 MHz
1.269 kHz

1.281 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc sTATUS

- —
B Keyright Spectrum Ansyzer- Occupied BW

-
#FGain:Low

Ref Offset 12 dB.
Ref 40.00 dBm

Center 847.5 MHz
#Res BW 62 kHz
Occupied Bandwidth
2.6892 MHz
3.598 kHz
2.904 MHz

Transmit Freq Error
x dB Bandwidth

| AGNAU
Center Freq: 847.500000 MHz
Tri

#VBW 180 kHz

Total Power

% of OBW Power
x dB

STATUS

[E=mr=E
0 02:41:08 PMNov 14,2001
Radio Std: None
AvglHold: 200200
Radio Device: BTS

Sweep 1.533 ms|
29.2 dBm

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-001R
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RF Test Report

Report No.: R2111A0957-R1

LTE Band 26 QPSK 5MHz CH-Low

LTE Band 26 QPSK 10MHz CH-Low

eysight Spectrum Analyzer - Occupied BW Lo & s

o 02:41:21 PHNov 13,2021

T senseaw

INT] SOURCE OFF N AL
Center Freq: 826.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

¢ 00 A
Center Freq 826.500000 MHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 121 dB
10 dB/di Ref 40.00 dBm
Log

Center 826.5 MHz
#Res BW 100 kHz

Span 10 MHz|

#VBW 300 kHz Sweep 1ms)

Occupied Bandwidth Total Power 28.7 dBm

4.5111 MHz
7.332 kHz % of OBW Power
4.891 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

[E=RE=E "]
02:41:45 PMNov 14,2021
Radio Std: None

B3 Keysight Spectrum Analyzer - Occupied BW.

i oA SENSEIINT] SOURCE OFF ALIGN AL
Center Freq: 829.000000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 829.000000 MHz
#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

f
500 ol AR Lol

Center 829 MHz

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.6 dBm

8.9716 MHz
13.092 kHz % of OBW Power
9.666 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= STATUS

LTE Band 26 QPSK 5MHz CH-Middle

LTE Band 26 QPSK 10MHz CH-Middle

Lo & s
o 02:41:27 PHNov 13,2021

B3 Keysight Spectrum Anlyzer - Occupicd BW.

T sense:

INT] SOURCE OFF N AL

Center Freq: 836500000 MHz

—» Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB

T T
Center Freq 836.500000 MHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 1.2 dB.
10 dB/di Ref 40.00 dBm
Log

Center 836.5 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 1ms|

Occupied Bandwidth Total Power 28.7 dBm

4.4960 MHz
12.429 kHz % of OBW Power
4.882 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc sTATUS

[E=RE=E "]
02:41:52 PMNov 14,2021
Radio Std: None

B3 Keysight Spectrum Analyzer - Occupied BW.

R 1500 A SensE 3 ALTGN A
Center Freq: 836.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 836.500000 MHz
AeGainiow Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.7 dBm

8.9935 MHz
16.550 kHz % of OBW Power
9.719 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

s STATUS

LTE Band 26 QPSK 5MHz CH-High

LTE Band 26 QPSK 10MHz CH-High

BW (B
02:41:33 PHNov 14,2021
Radio Std: None

B KeysghtSpectrm Anlyzr - Ocu

e a 0
6.500000 MHz

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB Radio Ds TS

4 7
Center Freq 846.500000 MHz

#FGain:Low

Ref Offset 1.2 dB.
Ref 40.00 dBm

‘Center 846.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 28.6 dBm
4.5028 MHz
12.375 kHz % of OBW Power

4.904 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc sTATUS

[E=mr=E
0 02:41:58 PMNov 14,2021
Radio Std: None

- —
B Keyright Spectrum Ansyzer- Occupied BW

x w5 c F|__ALGNAU
Center Freq: 844.000000 MHz
i ‘AvglHold: 2001200

-
#FGain:Low Radio Device: BTS

Ref Offset 12 dB.
Ref 40.00 dBm

AT O

ICenter 844 MHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.6 dBm

8.9917 MHz
20.689 kHz % of OBW Power
9.652 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report Report No.: R2111A0957-R1

LTE Band 26 QPSK 15MHz CH-Low LTE Band 26 16QAM 1.4MHz CH-Low

eysight Spectrum Analyzer - Occupied BW.

Lo & s
SENSE:INT] SOURCE OFF N AUTO 02:42:11 PHNov 13,2021
Center Freq: 831500000 MHz Radio Std: None
Trig: Free Run AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

B8 Keysight Spectrum Analyzer - Occupied BW. Lo|-e )
" N T SENSE.INT] SOURCE OFF | ALIGN AUT G2:40:33 Pov 14,2021
Center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None
s Trig: FreeRun ‘AvglHold: 2001200
#iFGainiLow #Atten: 40 dB Radio Device: BTS

¢ 00 A
Center Freq 831.500000 MHz

Ref Offset 1.2 dB.

Ref Offset 123 dB
10 dB/di Ref 40.00 dBm
Log

Ref 40.00 dBm

D s M

W
4 L =
I TNy

‘Center 831.5 MHz Span 30 MHz|

#Res BW 300 kHz #VBW 910 kHz Sweep 1ms) H#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 28.7 dBm
13.472 MHz

Transmit Freq Error 13.736 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.53 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 28.0 dBm
1.0957 MHz

Transmit Freq Error 2.790 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.298 MHz xdB -26.00 dB

usc sTATUS = STATUS

LTE Band 26 QPSK 15MHz CH-Middle LTE Band 26 16QAM 1.4MHz CH-Middle

B Keysight Spectrum Analyzer - Occupied BW [ESEEE == B Keysight Spectrum Analyzer - Occupied BW [E=mE
4 RE 50 X T SENSEINT SO FE N AUTO 02:42:17 PMNov 14, 2021 i RE S00 A T SENSECINT] SOURCE OFF ALIGN AUT 02:40:40 PMNov 14, 2021
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Center Freq 836.500000 MHz Center Freq: 636.500000 Mz Radio Sta: None

—» Trig: FreeRun AvglHold: 2001200

Trig: Free Run AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.2 dB.

Ref Offset 12 dB.
10 dB/di Ref 40.00 dBm
Log

Ref 40.00 dBm

A S R S b P,

-
R o

‘Center 836.5 MHz Span 30 MHz|

#Res BW 300 kHz #VBW 910 kHz Sweep 1ms| H#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 28.6 dBm
13.474 MHz

Transmit Freq Error 14.237 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.56 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.8 dBm
1.0997 MHz

Transmit Freq Error -2.240 kHz % of OBW Power 99.00 %
x dB Bandwidth xdB -26.00 dB

usc sTATUS s STATUS

LTE Band 26 QPSK 15MHz CH-High LTE Band 26 16QAM 1.4MHz CH-High

BW

(B
02:42:23 PHNov 14,2021
Radio Std: None

B8 Keyeight Spectrum Anayzer- Occuy BB Korrah specram Arayer Occupea il e
2 x 7 AC 7] ALGN AUTO 02:40:47 PMNov 14,2001
Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radio Std: None
> Trig: FreeRun AvglHold: 200200
#FGain:Low 40 Radio Device: BTS

d & FF] LGN AUTO
Center Freq 841.500000 MHz e .500000 MHz

> Trig: FreeRun AvglHold: 2001200

#FGain:Low #Atten: 40 dB Radio D TS

Ref Offset 1.2 dB.
Ref 40.00 dBm

Ref Offset 12 dB.
Ref 40.00 dBm

Tt

S

Center 841.5 MHz
#Res BW 300 kHz #VBW 910 kHz

Center 848.3 MHz Span 2.8 MHz|
HRes BW 30 kHz #VBW 91 kHz Sweep 3 ms|

Occupied Bandwidth Total Power 28.6 dBm
13.425 MHz

Transmit Freq Error 25.347 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.42 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.9 dBm
1.0850 MHz

Transmit Freq Error -1.570 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.277 MHz x dB -26.00 dB

usc sTATUS = STATUS
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RF Test Report

Report No.: R2111A0957-R1

LTE Band 26 16QAM 3MHz CH-Low

LTE Band 26 16QAM 5MHz CH-Low

Lo & s

eysight Spectrum Analyzer - Occupied BW.
R 5 02:40:59 PHNov 13, 2021

T_senseaw o

B3 Keysight Spectrum Analyzer - Occupied BW.
" o0 A 02:41:23 PHNo

SENSEIINT SOUR: T

INT] SOURCE OFF N AL
Center Freq: 825500000 MHz Radio Std: None
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

¢ 00 A
Center Freq 825.500000 MHz

#FGain:Low Radio Device: BTS
Ref Offset 121 dB

10 dBidi Ref 40.00 dBm
Log

Y VI
R N N

Center 825.5 MHz
#Res BW 62 kHz

‘Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms;

Occupied Bandwidth Total Power 28.4 dBm
2.6947 MHz

5.700 kHz
2.934 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc sTATUS

V14,2021

& sl

£ o ALIGN AL
Center Freq: 826.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 826.500000 MHz Radio Std: None

#FGain:Low

Ref Offset 121 dB
Ref 40.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.7 dBm
4.4971 MHz

13.008 kHz
4.891 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

Radio Device: BTS

LTE Band 26 16QAM 3MHz CH-Middle

LTE Band 26 16QAM 5MHz CH-Middle

Lo & s
02:41:05 PHNov 13,2021

B3 Keysight Spectrum Anlyzer - Occupicd BW.

T sense: o

B3 Keysight Spectrum Analyzer - Occupied BW.
R 1500 A SENSEIINT] SOURCE OFF ‘ 02:41:29 PMNO

INT] SOURCE OFF N AL

Center Freq: 836500000 MHz

—» Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB

: T T
Center Freq 836.500000 MHz Radio Std: None

#FGain:Low Radio Device: BTS
Ref Offset 1.2 dB.

10 dBidi Ref 40.00 dBm

Center 836.5 MHz
#Res BW 62 kHz

‘Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 28.4 dBm
2.6927 MHz

5.005 kHz
2.935 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sTATUS

V14,2021

& sl

3 ALTGN A
Center Freq: 836.500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 836.500000 MHz Radio Std: None
#FGain:Low

Ref Offset 12 dB.
Ref 40.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.9 dBm
4.5060 MHz

18.592 kHz
4.922 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

Radio Device: BTS

LTE Band 2616QAM 3MHz CH-High

LTE Band 26 16QAM 5MHz CH-High

BW (B
02:41:11 PHNov 14,2021

Radio Std: None

B KeysghtSpectrm Anlyzr - Ocu

. & P ALTGN AUTO
Center Freq 847.500000 MHz o 7.500000 MHz

Trig: Free Run AvglHold: 2001200
#AFGainow #Atten: 40 dB Radio D S
Ref Offset 1.2 dB

Ref 40.00 dBm

Center 847.5 MHz

HRes BW 62 kHz #VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 28.3 dBm
2.6817 MHz
3.646 kHz

2.896 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sTATUS

=
02:41:35 PMNo
Radio Std: None

- —
B Keyright Spectrum Ansyzer- Occupied BW
. = 5 m

7] ALIGNAU

Center Freq: 846.500000 MHz

- T AvglHold: 200200
#FGain:Low

Ref Offset 12 dB.
Ref 40.00 dBm

Center 846.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.9 dBm
4.4916 MHz
6.581 kHz

4.898 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

14,2021

Radio Device: BTS

[
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RF Test Report Report No.: R2111A0957-R1

LTE Band 26 16QAM 10MHz CH-Low LTE Band 26 16QAM 15MHz CH-Low

(eysight Spectrum Analyzer - Occupied BW. [ESEEE == B Keysight Spectrum Analyzer - Occupied BW [E=mE
RE 500 A T SENSEINT] SOURCE OFF N AUTO 02:41:49 PMNov 14, 2021 i RF 500 A T SENSE:INT] SOURCE OFF ALTGN AUT 02:42:13 PMNov 14, 2021
Center Freq 829.000000 MHz Center Freq: 629,000000 MHz Radio Std: None Center Freq 831.500000 MHz Center Freq: 831.500000 Mz Radio Sta: None

Trig: Free Run AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

—» Trig: FreeRun AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.2 dB.
10 dB/di Ref 40.00 dBm
Log

Ref Offset 12 dB.
Ref 40.00 dBm

APIVY RPN UW YT SOPY PN PN S P SN I A PO N

7
it
0.0 | st A nasnat o=

Center 829 MHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1ms) #Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 21.7 dBm
8.9734 MHz

Transmit Freq Error 10.476 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.690 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.7 dBm
13.489 MHz

Transmit Freq Error 22.177 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.43 MHz xdB -26.00 dB

usc sTATUS = STATUS

LTE Band 26 16QAM 10MHz CH-Middle LTE Band 26 16QAM 15MHz CH-Middle

B Keysight Spectrum Analyzer - Occupied BW [ESEEE == B Keysight Spectrum Analyzer - Occupied BW [E=mE
4 RE 50 X T SENSEINT SO FE N AUTO 02:41:55 PMNov 14, 2021 i RE S00 A T SENSECINT] SOURCE OFF ALIGN AUT 02:42:20 PMNov 14, 2021
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Center Freq 836.500000 MHz Center Freq: 636.500000 Mz Radio Sta: None

—» Trig: FreeRun AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

s Trig: FreeRun AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.2 dB.
10 dB/di Ref 40.00 dBm
Log

Ref Offset 12 dB.
Ref 40.00 dBm

N N Y LR WFS AN v TR IO I W

¥

B e et

‘Center 836.5 MHz Span 20 MHz|

#Res BW 200 kHz #VBW 620 kHz Sweep 1ms| H#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.6 dBm
9.0042 MHz

Transmit Freq Error 782 Hz % of OBW Power 99.00 %

x dB Bandwidth 9.762 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.7 dBm
13.453 MHz

Transmit Freq Error 30.917 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.35 MHz xdB -26.00 dB

usc sTATUS s STATUS

LTE Band 26 16QAM 10MHz CH-High LTE Band 26 16QAM 15MHz CH-High
BB Korrah specvum arayer Gecopea B0 [E=mjrn ] BB Korrah specram Arayer Occupea il e
! 7 2 i 0 02:42:01 PNov 14,2021 x 7 AC 7| ALGN AUTO 02:42:26 PMNov 14,2001
Center Freq 844,000000 MHz Trig: Free Run AvglHold: 2001200 Facto St None Center Freq 841.500000 VHz T ream o MTvq\Hold: 2001200 Fadlo St Hene

> Trig:
#FGain:Low #Atten: 40 dB Radio De TS #FGain:Low 40 Radio Device: BTS

Ref Offset 1.2 dB.
Ref 40.00 dBm

Ref Offset 12 dB.
Ref 40.00 dBm

Lms s Rcastsdeoilal

Center 844 MHz
#Res BW 200 kHz #VBW 620 kHz

Center 841.5 MHz
#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.8 dBm
8.9921 MHz

Transmit Freq Error 23.710 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.569 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.8 dBm
13.434 MHz

Transmit Freq Error 15.691 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.44 MHz x dB -26.00 dB

usc sTATUS = STATUS
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RF Test Report

Report No.: R2111A0957-R1

LTE Band 26 64QAM 1.4MHz CH-Low

LTE Band 26 64QAM 3MHz CH-Low

eysight Spectrum Analyzer - Occupied BW Lo & )

o 06:18:09 PHNov 17, 2021

T senseaw

B3 Keysight Spectrum Analyzer - Occupied BW.

INT] SOURCE OFF N AL
Center Freq: 824.700000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

¢ 00 A
Center Freq 824.700000 MHz Radio Std: None

#FGain:Low Radio Device: BTS
Ref Offset0.81 dB

10 dBidi Ref 40.00 dBm
Log

Center 824.7 MHz
#Res BW 30 kHz

Span 2.8 MHz|

#VBW 91 kHz Sweep 3 ms|

Occupied Bandwidth Total Power 28.1 dBm
1.0929 MHz

322 Hz
1.300 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

usc sTATUS

Center Freq 825.500000 MHz

Ref Offset0.79 dB
Ref 40.00 dBm

H#Res BW 62 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SensE

NTSOUR

[E=RE=E "]

T 06:18:26 PMNov 17,2001

#FGain:Low

2.6877 MHz

3.043 kHz
2.901 MHz

Trig: Free Run
#Atten: 40 dB

#VBW 180 kHz

Total Power

% of OBW Power
xdB

£ o ALIGN AL
Center Freq: 825.500000 MHz

Radio Std: None
AvglHold: 2001200
Radio Device: BTS

Span 6 MHz
Sweep 1.533 ms}

28.6 dBm

99.00 %
-26.00 dB

STATUS

LTE Band 26 64QAM 1.4MHz CH-Middle

LTE Band 26 64QAM 3MHz CH-Middle

Lo & )
o 06:18:13 PHNov 17, 2021

B3 Keysight Spectrum Anlyzer - Occupicd BW.

B3 Keysight Spectrum Analyzer - Occupied BW.

ENSEINT] SOURCE OFF N AL
Center Freq: 836500000 MHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

Center Freq 836.500000 MHz Radio Std: None

Radio Device: BTS

Ref Offset0.78 dB

10 dBidi Ref 40.00 dBm

Center 836.5 MHz
#Res BW 30 kHz

Span 2.8 MHz|

#VBW 91 kHz Sweep 3 ms|

Occupied Bandwidth Total Power 27.6 dBm
1.0900 MHz

1.058 kHz
1.275 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

Center Freq 836.500000 MHz

Ref Offset0.78 dB
Ref 40.00 dBm

H#Res BW 62 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SensE

[E=RE=E "]

T 06:18:29 PMNov 17,2001

#FGain:Low

2.6888 MHz

4.321 kHz
2.923 MHz

Trig: Free Run
#Atten: 40 dB

#VBW 180 kHz

Total Power

% of OBW Power
xdB

3 ALTGN A
Center Freq: 836.500000 MHz

Radio Std: None
AvglHold: 2001200
Radio Device: BTS

Span 6 MHz
Sweep 1.533 ms|

28.3 dBm

99.00 %
-26.00 dB

STATUS

LTE Band 26 64QAM 1.4MHz CH-High

LTE Band 26 64QAM 3MHz CH-High

BW (B
06:18:16 PMNov 17, 2021

Radio Std: None

B KeysghtSpectrm Anlyzr - Ocu

d & P [ ALIGN AUTO
Center Freq 848.300000 MHz e 8.300000 MHz

Trig: Free Run ‘AvglHold: 200/200
#FGain:Low #Atten: 40 dB Radio D TS
Ref Offset 0.78 dB

Ref 40.00 dBm

ICenter 848.3 MHz
#Res BW 30 kHz

Span 2.8 MHz|

#VBW 91 kHz Sweep 3ms

Occupied Bandwidth Total Power 27.6 dBm
1.0925 MHz
-26 Hz

1.277 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sTATUS

- —
B Keyright Spectrum Ansyzer- Occupied BW

Ref Offset 0.78 dB
Ref 40.00 dBm

Center 847.5 MHz
#Res BW 62 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

-
#FGain:Low

2.6983 MHz

568 Hz
2.928 MHz

| AGNAU
Center Freq: 847.500000 MHz
Tri

#VBW 180 kHz

Total Power

% of OBW Power
x dB

STATUS

[E=mr=E
0 06:18:32 PMiNov 17,2021
Radio Std: None
AvglHold: 200200
Radio Device: BTS

Sweep 1.533 ms|
27.9 dBm

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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RF Test Report Report No.: R2111A0957-R1

LTE Band 26 64QAM 5MHz CH-Low LTE Band 26 64QAM 10MHz CH-Low

(eysight Spectrum Analyzer - Occupied BW. [ESEEE == B Keysight Spectrum Analyzer - Occupied BW [E=mE
RE 500 A T SENSE:INT] SOURCE OFF N AUTO 06:18:42 PHNov 17, 2021 i RF 500 A T SENSE:INT] SOURCE OFF ALTGN AUT 06:18:59 PMNov 17, 2021
Center Freq 826.500000 MHz Center Freq: 626,500000 MHz Radio Std: None Center Freq 829.000000 MHz Center Freq: 620.000000 Mz Radio Sta: None

Trig: Free Run AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Trig: Free Run AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset0.79 dB
10 dB/di Ref 40.00 dBm
Log

Ref Offset0.79 dB
Ref 40.00 dBm

i A e e A Ao

e

Center 829 MHz
#Res BW 200 kHz #VBW 620 kHz

‘Center 826.5 MHz Span 10 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 27.8 dBm
4.5189 MHz

Transmit Freq Error 7.489 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.916 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.9 dBm
8.9804 MHz

Transmit Freq Error 30.369 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.605 MHz xdB -26.00 dB

usc sTATUS = STATUS

LTE Band 26 64QAM 5MHz CH-Middle LTE Band 26 64QAM 10MHz CH-Middle

B Keysight Spectrum Analyzer - Occupied BW [ESEEE == B Keysight Spectrum Analyzer - Occupied BW [E=mE
4 RE 50 X T SENSEINT SO FE N AUTO 06:18:45 PMNov 17, 2021 i RE S00 A T SENSECINT] SOURCE OFF ALIGN AUT 06:19:03 PMNov 17, 2021
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Center Freq 836.500000 MHz Center Freq: 636.500000 Mz Radio Sta: None

—» Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB Radio Device: BTS

s Trig: FreeRun AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset0.78 dB
10 dB/di Ref 40.00 dBm
og

Ref Offset0.78 dB
Ref 40.00 dBm

T SN SNPIY LT RNV DRV SO

‘Center 836.5 MHz Span 10 MHz|

#Res BW 100 kHz #VBW 300 kHz Sweep 1ms| H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.9 dBm
4.5022 MHz

Transmit Freq Error 11.438 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.903 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.7 dBm
8.9809 MHz

Transmit Freq Error 14.367 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.782 MHz xdB -26.00 dB

usc sTATUS s STATUS

LTE Band 26 64QAM 5MHz CH-High LTE Band 26 64QAM 10MHz CH-High

BW

B8 Keyeight Spectrum Anayzer- Occuy [E=mjrn ]
2 06:18:49 PHNov 17,2021

Radio Std: None

- —
BB Keyeight Spectrum Anslyzer - Occupied BW e
x 7 AC 7| ALGN AUTO 06:19:06 PMNov 17,2001
Center Freq 844.000000 MHz Center Freq: 844.000000 MHz Radio Std: None

> Trig: FreeRun AvglHold: 200200
#FGain:Low 40 Radio Device: BTS

4 RF i A o
Center Freq 846.500000 MHz e 6.500000 MHz

Trig: Free Run Avg|Hold: 2001200

#FGain:Low #Atten: 40 dB Radio De TS

Ref Offset 0.78 dB
Ref 40.00 dBm

Ref Offset 0.78 dB
Ref 40.00 dBm

Center 846.5 MHz
#Res BW 100 kHz #VBW 300 kHz

Center 844 MHz
#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.4 dBm
4.5049 MHz

Transmit Freq Error 11.087 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.906 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 27.3 dBm
8.9913 MHz

Transmit Freq Error 6.644 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.696 MHz x dB -26.00 dB

usc sTATUS = STATUS
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LTE Band 26 64QAM 15MHz CH-Low

[ B Keysight Spectrum Analyzer - Occupied BW

o[-
& SENSEINT] SOURCE OFF | ALIGN AUTO | 06:10:16 PHNov 17,2021
Center Freq 831.500000 MHz Center Freq: 831500000 MHz Radio Std: None

Trig: Free Run AvglHold: 2001200
#EGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 0.78 dB
Ref 40.00 dBm

Aot ot

N e
It lapninet

Center 831.5 MHz
#Res BW 300 kHz #VBW 910 kHz
Occupied Bandwidth Total Power 27.9 dBm
13.481 MHz
Transmit Freq Error 27.903 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.45 MHz xdB -26.00 dB

sc STATUS|

LTE Band 26 64QAM 15MHz CH-Middle

o[-
[z 00— A SENSE:INT SOURCE OFF | __ALL 06:18:10 PV Nov 17, 2021
Center Freq 836.500000 MHz Center Freq: 836.500000 M| Radio Std: None
Trig: Free Run AvglHold: 2001200
#IFGain:Low #Atten: 40 dB. Radio Device: BTS

[ B Keysight Spectrum Analyzer - Occupied BW

Ref Offset 0.78 dB
Ref 40.00 dBm

L YN CHTET YRV P

)

ST T .

b ey A

#Res BW 300 kHz #VBW 910 kHz
Occupied Bandwidth Total Power 27.8 dBm
13.459 MHz

Transmit Freq Error 23.493 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.54 MHz xdB -26.00 dB

sc STATUS|

LTE Band 26 64QAM 15MHz CH-High
Komgspecrm sy eoery - i ToTo
Center Freq 841.500000 Mz c B4t 00000 Mz Radio S Nome

s ree Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 0.78 dB
Ref 40.00 dBm

FUSEIVVIWE NS WY

|

Center 841.5 MHz
HRes BW 300 kHz #VBW 910 kHz Sweep 1ms|

Occupied Bandwidth Total Power 27.6 dBm
13.452 MHz

Transmit Freq Error 33.960 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.44 MHz xdB -26.00 dB

s STATUS
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RF Test Report

Report No.: R2111A0957-R1

5.3. Band Edge Compliance

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured. The average detector is used.
RBW is set to =1%EBW, VBW is set to 3x RBW.

Spectrum analyzer plots are included on the following pages.

Test Setup

EUT

Spectrum

Limits

Splitter

Analyzer

Base station Sirmulator

Rule Part 22.917(a) specifies that “The power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10

log(P) dB.”

Limit

-13 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2111A0957-R1

Test Result:

GSM 850 CH-Low

GSM 850 CH-High

B Keysight Spectrum Analyze: - Swept SA
¢ ENSEANT] SOURCE OFF | ALIGN AU

Avg Type: RMS

AvglHold:>100/100

r AC | CORREC

Center Freq 824.000000 MHz TracelDetector
PNO: Wide Cp) FreeRun

IFGain:Low : 40 dB Select Trace,

Mkr1 824.000 MHz 1

Ref 30.00 dBm -27.375 dBm

ClearWrite

Jut

Trace Average|

ﬂﬂ J«'\y T
i

!
A ol

Center 824.0000 MHz Span 1.000 MHz
#Res BW 6.2 kHz #VBW 20 kHz* Sweep 32.00 ms (1001 pts)

usc sTaTUS

B Keysight Spectrum Analyze: - Swept SA

i AC | CORREC
Center Freq 849.000000 MHz
PNO: Wide ()
IFGain:Low

[ SENSEINT] SOURCE OFF | ALIGN AU
Avg Type: RMS
ig: Free Run Avg|Hold:>1001100
Atten: 40 dB

Mkr1 849.000 MHz

{odeidiv__Ref 30.00 dBm -27.084 dBm

Center 849.0000 MHz Span 1.000 MHz
#Res BW 6.2 kHz #VBW 20 kHz* Sweep 32.00 ms (1001 pts)

usc sTaTUS

TracelDetector

SeIectTmceb
1

ClearWrite

Trace Average|

GSM 850 GPRS CH-Low

GSM 850 GPRS CH-High

B Keysight Spectrum Analyze: - Swept SA

& AC | CORREC
Center Freq 824.000000 MHz TracelDetector
NO: Wide Cp)

g Type: RMS
ERO: Avg|Hold:>100/100
IFGain:Low

FreeRun
IR SelectTrace |
Mkr1 824.000 MHz 1

Ref 30.00 dBm -27.322 dBm

ClearWrite

Trace Average|

i
PN Ve

Center 824.0000 MHz
#Res BW 6.2 kHz

[\isc i File <Screen_3959.png> saved

Span 1.000 MHz

#VBW 20 kHz* Sweep 32.00 ms (1001 pts)

B Keysight Spectrum Analyze: - Swept SA

i 500 AC | CORREC
Center Freq 849.000000 MHz
PNO: Wide ()
IFGain:Low

T SENSEIINT] SOURCE OFF ALIGN AUTO
Avg Type: RMS
Avg|Hold:>100/100

0157:03 P
rig: Free Run
Atten: 40 dB

Mkr1 849.000 MHz

Ref 30.00 dBm -27.510 dBm

ol o
m.v\r
,

N TV

Center 849.0000 MHz
#Res BW 6.2 kHz

=

Span 1.000 MHz

#VBW 20 kHz* Sweep 32.00 ms (1001 pts)

TracelDetector

SelectTmceb
1

Clear Write

Trace Average|

GSM 850 EGPRS CH-Low

GSM 850 EGPRS CH-High

==
TracelDetector

B3 Keyignt Specrum Anser - Snept i
g w c SENSEINT SOURCE OFF

c [ comc 0 [or
Center Freq 824.000000 MHz

N0! Wide Cpo) Trig: Free Run
FGain:Low Atten: 40

Avg Type: RMS
AvgHoIa> 1001100
Select Trace
Mkr1 824.000 MHz 1
-31.671 dBm

Clear Write

Trace Average|

Center 824.0000 MHz
#Res BW 6.2 kHz

Span 1.000 MHz
Sweep 32.00 ms (1001 pts)

sTaTUS

#VBW 20 kHz*

BB Keysight Spectrum Analyzer - Swept SA
] 7 c [ SENSE:INT] SOURCE OFF ALIGN AUTO
Center Freq 849.000000 MHz 5
TR0 Wide Cpo Trig: Free Run
FGain:Low Atten: 40

Avg Type: RMS
AvglHold:>1001100

Mkr1 849.000 MHz

{9 gBidiv Ref 30.00 dBm -35.447 dBm

A

AT

Center 849.0000 MHz Span 1.000 MHz
#Res BW 6.2 kHz #VBW 20 kHz* Sweep 32.00 ms (1001 pts)

s | i File <Screen_3961.png> saved saTUs

TracelDetector
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WCDMA Band V CH-Low WCDMA Band V CH-High

0B Keysight Spectrum Analyzer - Swept SA 0B Keysight Spectrum Analyzer - Swept SA

[ corsec | SENSEANT]SOURCE OFF | ALIGN AUTO _[02:02:55

s R e e R 500 AC CORi
Center Freq 824.000000 MHz — fsTe RS jLiscometecto Center Freq 849.000000 MHz TraceiDetector
R0: ide : :

Avg Type: RMS 3
e T 'ENO: Wide Cpo Trig: Free Run AvglHold:>1001100
IFGain:Low Atten: 40 dB Select Trace IFGain:Low Aifen: 2008 Select Trac
Mkr1 824.000 MHz i Mkr1 849.000 MHz 1
Ref 30.00 dBm -30.961 dBm v -31.256 dBm

Ref 30.00 dBm

[ corsec T SENSEANT] SOURCE OFF | ALIGN AUTO

ClearWrite
| ]

Trace Average|

E———
Max Hold
| ]
Min Hold

RN S
View Blank' ViewBlank
Trace On Trace On
Center 824.000 MHz Span 5.000 MHz m Center 849.000 MHz Span 5.000 MHz m

#Res BW 51 kHz #VBW 160 kHz* Sweep 2.400 ms (1001 pts) #Res BW 51 kHz #VBW 160 kHz* Sweep 2.400 ms (1001 pts)

usc sTaTUS usc

sTaTUS
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RF Test Report

Report No.: R2111A0957-R1

LTE Band 5 QPSK 1.4MHz CH-Low 1RB

LTE Band 5 QPSK 1.4MHz CH-High 1RB

B Keysont Specm Anser - Snept i

B Keysight Spectrum Anslyzr- Swept SA

SENSEINT] SOURCE OFF | ALIGN AUTO
Avg Type: RMS

R Soo A
Center Freq 824.000000 MHz
Avg|Hold: 1001100

PASS

de > Trig: FreeRun
#Atten: 40 dB

Mkr1 823.997 2 MHz
Ref Offset 1.23 dB
j0geidn_Ref 30.00 aBm -26.725 dBm

Center 824.000 MHz
#Res BW 15 kHz #VBW 43 kHz*

usc STATUS

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

7 0 A
Center Freq 849.000000 MHz

Cel
#Re

* avg Typeius

PNO: Wide —+— T ree Rur Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB
Mir1 849.002 8 MHz

-25.600 dBm

Ref Offset 1.
ef 30.00

nter 849.000 MHz
es BW 15 kHz

Span 2.800 MHz
#VBW 43 kHz* Sweep 15.47 ms (1001 pts)

STATUS

LTE Band 5 QPSK 1.4MHz CH-Low 100%RB

LTE Band 5 QPSK 1.4MHz CH-High 100%RB

B8 eysight Specirum Anslyzr - Swept S o]

B Keysight Spectrum Anslyzr- Swept SA =

SENSEINT] SOURCE OFF | ALIGN AUTO
Avg Type: RMS

’ 7 00 _Ac
Center Freq 824.000000 MHz :
Avg|Hold: 1001100

PASS

de > Trig: FreeRun
ow #Atten: 40 dB

Mkr1 823.997 2 MHz
Ref Offset 1.23 dB
j0geidn_Ref 30.00 aBm -35.322 dBm

At
WSV

Center 824.000 MHz
#Res BW 15 kHz #VBW 43 kHz*

usc STATUS

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

RCE OFF ALIGN AUTO

: 7 o A >
Center Freq 849.000000 MHz Avg Type: RMS

9gdeidy R
--

Cel
#Re

PNO: Wide —»- Trig: FreeRun AvglHold: 100100

IFGain:Low #Atten: 40 dB
Mkr1 849.002 8 MHz

Ref Ds(.” dB -35.177 dBm

nter 849.000 MHz
es BW 15 kHz

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

#VBW 43 kHz*

STATUS

LTE Band 5 QPSK 3MHz CH-Low 1RB

SENSE:INT] SOURCE OFF [ GN AUTO

Avg Type: RMS
AvglHold: 100100

PNO: Wide ~»—  Trig: FreeRun
IFGain:Low #Atten: 40 dB
Ref Offset 1.21 dB Mkr1 823.994 MHz
Ref 30.00 dBm

Center 824.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc STATUS!

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)

Cel
#Re

IGN AUTO

Avg Type: RMS
PNO: Wide ~»- Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 40 dB

Mkr1 849.006 MHz

N

nter 849.000 MHz
es BW 33 kHz

Span 6.000 MHz
#VBW 100 kHz* Sweep 6.800 ms (1001 pts)

STATUS
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RF Test Report

Report No.: R2111A0957-R1

LTE Band 5 QPSK 3MHz CH-Low 100%RB

LTE Band 5 QPSK 3MHz CH-High 100%RB

B Keysont Specm Anser - Snept i

B Keysight Spectrum Anslyzr- Swept SA =

SENSE:INT] SOURCE OFF | ALIGN AUTO
Avg Type: RMS
AvglHold: 100100

R Soo A
Center Freq 824.000000 MHz
PASS

PNO: Wide —»- Trig: Free Run
IFGain:Low #Atten: 40 dB
Mkr1 823.994 MHz

Ref Offset 1.21 dB
{9 gBrdiv Ref 30.00 dBm -36.517 dBm

POt At ta e

7

AR A o AR ARSI

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)

Center 824.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc STATUS

Cent

LIGN AUTO
Avg Type: RMS
AvglHold: 100100

11:42:30 AN
T

7
ter Freq 849.
PNO: Wide ——

IFGain:Low #Atten: 40 dB

Mkr1 849.006 MHz

« os« 2 -37.035 dBm

) --_

Center 849.000 MHz

#Re:

Span 6.000 MHz

s BW 33 kHz #VBW 100 kHz* Sweep 6.800 ms (1001 pts)

STATUS

LTE Band 5 QPSK 5MHz CH-Low 1RB

LTE Band 5 QPSK 5MHz CH-High 1RB

B Keysont Specm Anser - Snept i

B Keysight Spectrum Anslyzr- Swept SA

. R S00_AC SENSE:INT] SOURCE OFF | ALIGN AUTO
Center Freq 824.000000 MHz Avg Type: RMS
Avg|Hold: 1001100

3 Trig: Free Run
PASS FNO: Wide

#Atten: 40 dB
Ref Offset 1.21 dB Mkr1 823.99 MHz
[9gBiciv__Ref 30.00 dBm

-

g
AR
M

i p—r

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

Center 824.000 MHz
#Res BW 51 kHz #VBW 150 kHz*

usc STATUS

q g
™
) N

Center 849.000 MHz
#Res BW 51 kHz

ALIGN AUTO

! 7 2 ac S 7
Center Freq 849.000000 MHz Avg Type: RMS

PNO: Wide —>— Avg|Hold: 1001100
IFGain:Low

Mkr1 849.01 MHz

« us«. dB -21.464 dBm

SN

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

STATUS

SENSE:INT] SOURCE OFF [ GN AUTO

Avg Type: RMS
AvglHold: 100100

. Trig: Free Run
w #Atten: 40 dB
Mkr1 823.98 MHz

Ref Offset 1.21 dB -36.502 dBm

Ref 30.00 dBm

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

Center 824.000 MHz
#Res BW 51 kHz #VBW 150 kHz*

usc STATUS!

Cel
#Re

=&l

IGN AUTO

Avg Type: RMS
PNO: Wide ~»- Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 40 dB
Mkr1 849.01 MHz

-36.657 dBm

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

nter 849.000 MHz
es BW 51 kHz #VBW 150 kHz*

STATUS
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Report No.: R2111A0957-R1

LTE Band 5 QPSK 10MHz CH-Low 1RB

LTE Band 5 QPSK 10MHz CH-High 1RB

[BE Keysight Spectrum Analyzer - Swept SA =&
eysig

SENSEINT] SOURCE OFF | ALIGN AUTO
Avg Type: RMS

R Soo A
Center Freq 824.000000 MHz
Avg|Hold: 1001100

PASS

PNO: Wide —»- Trig: Free Run
IFGain:Low #Atten: 40 dB
Ref Offset 1.2 dB Mkr1 823.94 MHz
[9gBidiv__Ref 30.00 dBm

Center 824.00 MHz
#Res BW 100 kHz #VBW 300 kHz*

usc STATUS

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)

B Keysight Spectrum Anslyzr- Swept SA =

7
Center Freq 849.!

7

Center 849.00 MHz
#Res BW 100 kHz

Hon Ao TECTTTT
Avg Type: RMS "
PNO: Wide ~—»— Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB
Mkr1 849.02 MHz

« os« 2 -25.274 dBm

N S e

Span 20.00 MHz
#VBW 300 kHz* Sweep 2.533 ms (1001 pts)

STATUS

LTE Band 5 QPSK 10MHz CH-Low 100%RB

LTE Band 5 QPSK 10MHz CH-High 100%RB

B Keysight Spectrum Analyzer - Swept SA =
H SENSE:INT] SOURCE OFF | ALIGN AUTO

Avg Type: RMS

AvglHold: 1001100

’ 7 00 _Ac
Center Freq 824.000000 MHz
PASS

. Trig: Free Run
w #Atten: 40 dB

Mkr1 823.92 MHz
Ref Offset 1.2 dB
j0geidn_Ref 30.00 dBm -37.637 dBm

Center 824.00 MHz
#Res BW 100 kHz #VBW 300 kHz*

usc STATUS

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)

B Keysight Spectrum Anslyzr- Swept SA

' = 5 A s R i
Center Freq 849.000000 MHz Avg Type: RMS

og =
--

Center 849.00 MHz
#Res BW 100 kHz

PNO: Wide —>— Avg|Hold: 1001100

IFGain:Low

Mkr1 849.02 MHz

' Dsl- a8 -37.792 dBm

PN P St A ROy s P Ans A A o o

\

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)

#VBW 300 kHz*

STATUS

LTE Band 5 16QAM 1.4MHz CH-Low 1RB

SENSE:INT] SOURCE OFF [ GN AUTO

Avg Type: RMS
AvglHold: 100100

. Trig: Free Run
w #Atten: 40 dB
Mkr1 823.997 2 MHz

Ref Offset 123 dB
99 dBm

Ref 30.00 dBm -27.2!

S
s son 1Y

Center 824.000 MHz
#Res BW 15 kHz #VBW 43 kHz*

usc STATUS!

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

Center 849.000 MHz
#Res BW 15 kHz

IGN AUTO

Avg Type: RMS
PNO: Wide ~»- Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 40 dB

Mkr1 849.002 8 MHz

-27.19

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

#VBW 43 kHz*

STATUS
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Report No.: R2111A0957-R1

LTE Band 5 16QAM 1.4MHz CH-Low 100%RB

LTE Band 5 16QAM 1.4MHz CH-High 100%RB

(BN Keysi h(Sp:dmmAna er - swevls»x =&
eysig

e e —— =]

SENSEINT] SOURCE OFF | ALIGN AUTO
Avg Type: RMS

Center Freq 824. 000000 MHz
Avg|Hold: 1001100

3 Trig: Free Run
PNO: Wide ——
PASS IFGain:Low

#Atten: 40 dB
Mkr1 823.997 2 MHz
Ref Offset 1.23 dB
j0geidn_Ref 30.00 aBm -35.403 dBm

Center 824.000 MHz
#Res BW 15 kHz #VBW 43 kHz*

usc STATUS

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

o TyperRiS
: Wide —— Fi Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.005 6 MHz
-35.819 dBm

Center 849.000 MHz
#Res BW 15 kHz #VBW 43 kHz*

usc STATUS

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

LTE Band 5 16QAM 3MHz CH-Low 1RB

LTE Band 5 16QAM 3MHz CH-High 1RB

B o Specium Ay e o]

SENSEINT] SOURCE OFF | ALIGN AUTO

r
Center Freq 824.! 000000 MHz Avg Type: RMS

PNO: —»- Trig: FreeRun Avg|Hold: 1001100
PASS w #Atten: 40 dB

Ref Offset 1.21 dB
H) 1Bv1n Ref 30.00 dBm

Center 824.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc STATUS

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)

B — =
s G ALTGN AUTO

Center Freq 849.! 000000 MHz - Avg Type: RMS
PNO: Wide ~>~ AvglHold: 100100

IFGain:Low

Mkr1 849.006 MHz

WA
Wi

L snat A

Center 849.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc STATUS

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)

SENSE:INT] SOURCE OFF [

Avg Type: RMS.
—». Trig: FreeRun Avg|Hold: 1001100

w #Atten: 40 dB

Ref Offset 1.21 dB Mkr1 823.994 MHz
Ref 30.00 dBm

s g b
P

Center 824.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc STATUS!

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)

IGN AUTO

Avg Type: RMS
PNO: Wide ~»- Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 40 dB

Mkr1 849.006 MHz

R N

Center 849.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc! STATUS

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)
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Report No.: R2111A0957-R1

LTE Band 5 16QAM 5MHz CH-Low 1RB

LTE Band 5 16QAM 5MHz CH-High 1RB

[BE Keysight Spectrum Analyzer - Swept SA =&
eysig

R 00 _Ac SENSEINT] SOURCE OFF | ALIGN AUTO

Center Freq 824.000000 MHz Avg Type: RMS
PNOTWide —»— Trig: FreeRun Avg|Hold: 1001100

PAss | IFGain:Low #Atten: 40 dB

Ref Offset 1.21 dB Mkr1 823.99 MHz

10 dBidiv  Ref 30.00 dBm
Log

-

Center 824.000 MHz
#Res BW 51 kHz #VBW 150 kHz*

usc STATUS

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

B Keysight Spectrum Anslyzr- Swept SA =
q 3 3 e iGN AUTO FVREREFTIT
Avg Type: RMS T
PNO: Wide —— Fi Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

7
Center Freq 849.!

Mkr1 849.01 MHz
-24.623 dBm

) --_

Ref Offset 1.2
Ref 30.00

M AL AN P o

Center 849.000 MHz
#Res BW 51 kHz #VBW 150 kHz*

usc STATUS

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

LTE Band 5 16QAM 5MHz CH-Low 100%RB

LTE Band 5 16QAM 5MHz CH-High 100%RB

B Keysont Specm Anser - Snept i

’ ; S00_AC SENSEINT] SOURCE OFF | ALIGN AUTO
Center Freq 824.000000 MHz Avg Type: RMS

PNO: —»- Trig: FreeRun Avg|Hold: 1001100
PASS w #Atten: 40 dB

Mkr1 823.99 MHz
Ref Offset 1.21 dB
j0geidn_Ref 30.00 dBm -34.991 dBm

N

e

Center 824.000 MHz
#Res BW 51 kHz #VBW 150 kHz*

usc STATUS

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

(B Keysight Spectrum Analyzer - Swept SA
: R o A E R LIGN AUTO
Center Freq 849.000000 MHz Avg Type: RMS
PNO: Wide ~>~ AvglHold: 100100
IFGain:Low
Mkr1 849.01 MHz

' Dsl- a8 -36.980 dBm

og =
--

Center 849.000 MHz
#Res BW 51 kHz #VBW 150 kHz*

usc STATUS

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

LTE Band 5 16QAM 10MHz CH-Low 1RB

SENSE:INT] SOURCE OFF [ GN AUTO

Avg Type: RMS
AvglHold: 100100

s Trig: Free Run
w #Atten: 40 dB
Ref Offset 1.2 dB Mkr1 823.98 MHz
Ref 30.00 dBm

"

Center 824.00 MHz
#Res BW 100 kHz #VBW 300 kHz*

usc STATUS!

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)

IGN AUTO

Avg Type: RMS
PNO: Wide ~»- Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 40 dB

Mkr1 849.06 MHz

Center 849.00 MHz
#Res BW 100 kHz #VBW 300 kHz*

usc! STATUS

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)
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LTE Band 5 16QAM 10MHz CH-Low 100%RB

LTE Band 5 16QAM 10MHz CH-High 100%RB

[BE Keysight Spectrum Analyzer - Swept SA =&
eysig

SENSEINT] SOURCE OFF | ALIGN AUTO
Avg Type: RMS

R Soo A
Center Freq 824.000000 MHz
Avg|Hold: 1001100

3 Trig: Free Run
PNO: Wide ——
PASS IFGain:Low

#Atten: 40 dB

Mkr1 823.98 MHz
Ref Offset 1.2 dB
j0geidn_Ref 30.00 dBm -37.425 dBm

Pomaato ok

vy
AT
B

ST

Center 824.00 MHz
#Res BW 100 kHz #VBW 300 kHz*

usc STATUS

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)

B Keysight Spectrum Anslyzr- Swept SA =
- = - Ct LIGN AUTO
Avg Type: RMS
PNO: Wide ~—»— Fi Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

7
Center Freq 849.!

Mkr1 849.06 MHz
-37.969 dBm

) --_

Ref Offset 1.2
Ref 30.00

Center 849.00 MHz
#Res BW 100 kHz #VBW 300 kHz*

usc STATUS

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)

LTE Band 5 64QAM 1.4MHz CH-Low 1RB

LTE Band 5 64QAM 1.4MHz CH-High 1RB

B Keysight Spectrum Analyzer - Swept SA =
’ R S00_AC SENSEINT] SOURCE OFF | ALIGN AUTO
Center Freq 824.000000 MHz Avg Type: RMS
PNO: —»- Trig: FreeRun Avg|Hold: 1001100
PASS w #Atten: 40 dB

Mkr1 823.997 2 MHz
Ref Offset0.81 dB
Qe _Ref 30.00 dBm -28.482 dBm

ot

pastrr s
SO TEOYo

Center 824.000 MHz
#Res BW 15 kHz #VBW 43 kHz*

usc STATUS

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

(B Keysight Spectrum Analyzer - Swept SA
: R o A E R LIGN AUTO
Center Freq 849.000000 MHz Avg Type: RMS
PNO: Wide - Avg|Hold: 1001100
IFGain:Low

Mkr1 849.002 8 MHz
Rer 36,00 -26.976 dBm

og =
--

Center 849.000 MHz
#Res BW 15 kHz #VBW 43 kHz*

usc STATUS

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

LTE Band 5 64QAM 1.4MHz CH-Low 100%RB

EEE<

05:27:50 PMNov 17, 2021
0

SENSE:INT] SOURCE OFF [ GN AUTO

Avg Type: RMS
. Trig: Free Run AvglHold: 100100
#Atten: 40 dB

Mkr1 823.997 2 MHz

Ref Offset 0.81 dB. -34.730 dBm

Ref 30.00 dBm

Center 824.000 MHz
#Res BW 15 kHz #VBW 43 kHz*

usc STATUS!

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

IGN AUTO

Avg Type: RMS
PNO: Wide ~»- Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 40 dB

Mkr1 849.008 4 MHz

-36.40

Center 849.000 MHz
#Res BW 15 kHz #VBW 43 kHz*

usc! STATUS

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)
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LTE Band 5 64QAM 3MHz CH-Low 1RB

LTE Band 5 64QAM 3MHz CH-High 1RB

B8 eysight Specirum Anslyzr - Swept S o]

R So0AC SENSE:INT] SOURCE OFF | ALIGN AUTO

Center Freq 824.000000 MHz Avg Type: RMS
PNOTWide —»— Trig: FreeRun Avg|Hold: 1001100

PAss | IFGain:Low #Atten: 40 dB

Ref Offset 0.79 dB Mkr1 823.988 MHz

10 dBidiv  Ref 30.00 dBm
Log

-

Center 824.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc STATUS

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)

B Keysight Spectrum Anslyzr- Swept SA =
q 3 3 e iGN AUTO G5:28:25 PN
Avg Type: RMS T
PNO: Wide —— Fi Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

7
Center Freq 849.!

Mkr1 849.006 MHz
-24.918 dBm

Center 849.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc STATUS

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)

LTE Band 5 64QAM 3MHz CH-Low 100%RB

LTE Band 5 64QAM 3MHz CH-High 100%RB

B Keysight Spectrum Analyzer - Swept SA =
’ R S00_AC SENSEINT] SOURCE OFF | ALIGN AUTO
Center Freq 824.000000 MHz Avg Type: RMS
PNO: —»- Trig: FreeRun Avg|Hold: 1001100
PASS w #Atten: 40 dB

Mkr1 823.994 MHz
Ref Offset 0.79 dB
Qe Ref 30.00 dBm -38.345 dBm

v S

R e

Center 824.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc STATUS

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)

(B Keysight Spectrum Analyzer - Swept SA
: R o A E R LIGN AUTO
Center Freq 849.000000 MHz Avg Type: RMS
PNO: Wide - Avg|Hold: 1001100
IFGain:Low

Mkr1 849.006 MHz
Rer 36,00 -36.870 dBm

og =
--

Center 849.000 MHz
#Res BW 33 kHz #VBW 100 kHz*

usc STATUS

Span 6.000 MHz
Sweep 6.800 ms (1001 pts)

LTE Band 5 64QAM 5MHz CH-Low 1RB

SENSE:INT] SOURCE OFF [ GN AUTO

Avg Type: RMS
AvglHold: 100100

s Trig: Free Run
w #Atten: 40 dB
Ref Offset 0.79 dB Mkr1 823.99 MHz
Ref 30.00 dBm

Center 824.000 MHz
#Res BW 51 kHz #VBW 150 kHz*

usc STATUS!

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

IGN AUTO

Avg Type: RMS
PNO: Wide ~»- Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 40 dB

Mkr1 849.01 MHz

Center 849.000 MHz
#Res BW 51 kHz #VBW 150 kHz*

usc! STATUS

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)
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